Industrial Multi-head Embroidery Machine

PARTS LIST
AT AV S

£appyJapan



PARTS LIST UJ U0 000

3EQ901 Oa_1

INDEX U U

11a, 15a,
16a 19a,20a 23a 10a 12a 14a 15b

13a
27a, 27b, 27¢c, 27d

6a,6b I 27e
21a,22a 1
. 271
4a,4b,58,50,5¢ —_ i}
I
I' e
032240 — U
||
8a,9a
_\ 7a,7b,7¢c
1a,1b,2a T
| 262,26b,26¢
A\
i \ U
( (Revision 0 0 O ‘D 0)
Ser.No. REXXXXXXX
(OO000)
\_
ooo FRAME 1 la
ooo FRAME 2 1b
OOoOooooooon FRAME (PARTS BY MODEL) 2a
ooooooo TABLE 1 4a
ooooooo TABLE 2 4b
0000000000000 OTABLE 3 (PARTS BY MODEL) 5a
0000000000000 OTABLE 4 (PARTS BY MODEL) 5b
0000 TRANSMISSION UNIT 1 6a
0ooo TRANSMISSION UNIT 2 6b
0ooo BED 1 7a
0000 BED 2 7b
0000 BED 3 7c
ooooooo THREAD CUTTING DRIVER 1 8a
0000000000000 THREAD CUTTING DRIVER (PARTS BY MODEL) %a
Ooooo FIXED HEAD 10a
Ooooo NEEDLE BAR CHANGE UNIT1 11a
oOoooo0ooooo NEEDLE BAR CHANGE UNIT (PARTS BY MODEL)  12a
OO0oooooo TIMING DETECTING UNIT 13a
ooooo MOVING HEAD 1 14a
0ooo THREAD CATCHER 1 15a
0oooo THREAD CATCHER 2 15b
0000 THREAD TENSION 1 16a
0000 THREAD TENSION 2 17a
ooooo THREAD STAND 1 19a
ooooooooooon THREAD STAND 1(PARTS BY MODEL) 20a
oooooo o X CARRIAGE 1 21a
0OooOo0O000oo0oon X CARRIAGE (PARTS BY MODEL) 22a
oooooo o Y CARRIAGE A 23a
0000000000000 Y CARRIAGE (PARTS BY MODEL) 24a



PARTS LIST [J 00000

3AV601

Oa-2

goog o

goog o
goooobooobgoobo
gooobgooobobo
gooobgooobobo
ooooooooon (10.4in) O
ooooooooon (10.4in) O
gooobooboboobgooo
goooboooboobgn
gooobooobooog
goooboomoobooon
goooboomoobooon
goooboomoooboon

ELECTRIC PARTS 1
ELECTRIC PARTS 2

ELECTRIC PARTS 3 (PARTS BY MODEL)
CONTROL BOX 1

CONTROL BOX 2

CONTROL BOX (10.4in) 1

CONTROL BOX (10.4in) 2

LASER POINTER (OPTION)

SAFETY SENSOR (OPTION)

BOBBIN WINDER (OPTION)

CAP FRAME (DRIVE FRAME) (OPTION)
CAP FRAME (HOLD FRAME) (OPTION)
CAP FRAME (CAP STRETCHER) (OPTION)

googo ELECTRICAL CONNECTION DIAGRAM
goood ACCESSORIES 1
goood ACCESSORIES 2

26a
26b
26¢C
27a
27b
27c
27d
27e

27f
28a
29a
29b
29c
30a
3la
31b

OO When you place parts orders, please state machine model (example : HCR3-1512-45),
O machine number and if machine is with option or not.

O00b0obo0o0o0b0obob0o0bObUOHCR3-1512-450 000000
gobooobbuooobooobooo



PARTS LIST UJ U0 000 s 0A-3

EXPLANATION OF LIST OO OO

a oad goooo ooo oo
Ass'y  Elt Parts No. Parts Names Note
9 HVF17870 Adjusting plate ooo

11* 10 M)416186  Thread check spring oooon e lalalalalaiil
11 HVF17840 Thread tension ass'y oooo Fkkkkkkkkkkkkk
12 HVF17860 Thread tension lid ooooo fulalalalabalale
31 HC®8170] Roller pin guide DO00000000
32 ->10b Jump solenoid ass'y (by model) OO0 O0000OO0O0O0O0OOO0OO

@ g 99 © ®
A NHAKO04000 Hexagon nut (M4) 000000M40
B WPAKO04000 Plain washer (M4) 000 0M40
C SBAKO3005 Binding head screw (M3x5) 00000 OoomMm3xsa

@ This element number here is an assembly part number.
It indicates that the part shown here is a component of an assembly part.

(2) Itis element number.
(3) Itis parts number.
@ *Update number (for items which element number is a figure.)
@ This parts is entered to other page of that mark "->" shows.
@ This parts is used up to this serial number.
(7) This parts is used to this serial number.
This parts is used from this serial number.
* Specifications are subject to change without notice. Parts may be updated too.
Update number will be increased, when parts are updated.
Spare parts, which has different undated number, are interchangeable each other.

In case spare parts are not interchangeable, machine number which spare parts can be used
at Note column.

ooboboobboooboouobbooobboobobooobooboo
gooo

gooo
*“Wobboooboboobbooobobooobbooobboobobobood
gooog">"bogobbooobobooobobooan
uoboooboboooobooa

gobooooboboooboobooon

gobogoboboooobooa

@RE@OEE@EE)

*gJobbodbobtbooobbuooobboooobbooobLbooobboobDbboooboba
gobogobbooobboonoobooooboboooon
gooboooboboobobooobbooobbooobDbooobbooobooobo
ugobooobobooobooboooon
0000000000000 00D00D00000D0000000D0O00O0OQg © wxxeees
*******"*******’*******NDDDDDDDDDDDDDDDDDDDDD



PARTS LIST 000000 0[] s 0A-4

EXPLANATION OF LIST 2 (PARTS BY MODEL) D0 0DD OO OO OO O

In this parts list, we have parts followed by description of "(Parts by model)".
These parts are carried in pages where "(Parts by model)" after unit name is described.

ooooooooobo)y'bobooooobooooooo
oooooooboooooobooooo(oboobo)yoooooobooboOobobooooo

D
| 4

OO0 O Elt] 45
PARTS NAMES] Beam

oooo HVF00850
oooon HVF00890
ooog HMF00900
oooo HVF00910

MODEL | O 0O0O0 HVF00920
oo ooogn HVF00820
oooo HVF00930
gooogood HVF01050
oooo HVF01020

O Itis the element number of this parts in illustrations.
O This column shows machine model.

O This column shows parts number related to machine model.
O (Example. Parts number of "Beam" for L820 — HMF00850)

obo0ooboobooboooboobo
obooboboooboobooo
gboobooboobooobooboobobboobowszo0b "oo*"ooboob - HMFO08500




FRAME 1

333333




FRAME 1 [][] []

1a-1

0 oo ooooo goo 3ES427 OO
Ass'y El't Parts No. Parts Names Note
1 HCR01220 Cover right oo00o0ooooobo
2 HCR01021 Cover left goooooooo
3 HCGO00330 Rubber mount oooooo
4 HCG00321 Mount gooooo
5 -> 2a Pipe cover (by model) O0000ooooooo
6 HCR02350 Upper shaft cover left L=339 000000L=339
6 HCR02360 Upper shaft cover left L=487 000000L=487
7 HCR02261 Cover bracket ooooo
8 HCD25180 Tension support Y ooooooo
9 HCGO00640 Rear cover bracket oooooo
10 EPS01040 Brake switch oo0boooDboog
11 HCR01260 Cover ooooo
12 HCR08242 Head upper cover (P:360) O0oO0ooooo (PO 360)
12 HCR08252 Head upper cover (P:500) O00O0000go (PO500)
13 HCR08260 Head upper cover B oooooooos
14 -> 2a Table support cover (left) (by model) Oo0o0ooooooooo
15 -> 2a Table support cover (center) (by model) Oo0o0ooooooooo
16 -> 2a Table support cover (right) (by model) Oo0o0ooooooooo
17 HCR33041 Table support front (right) oooooogom@m)
18 HCR33051 Table support front (left) ooooooo@)
19 HCR33061 Table support rear (right) ooooooo@)
20 HCR33072 Table support rear (left) ooooooo@)
21 M0408150 Rubber cap (small) ooooooooo
22 -> 2a Caster (by model) ooooooooog
23 -> 2a Upper shaft (left) (by model) ooooooooo
24 -> 2a Upper shaft (right) (by model) oo00o0ooooobo
25 -> 2a Lower shaft (left) (by model) oo00o0ooooobo
26 -> 2a Lower shaft (right) (by model) oo00o0ooooobo
27 MPC00020 N-coupling (20-20) 000000 0O0dN20-200
28 MPC00010 N-coupling (15-15) 00D00000O0ON15-150
29 -> 2a Rear cover (left) (by model) oooooooooon
30 -> 2a Rear cover (center) (by model) oooooooooon
31 -> 2a Rear cover (right) (by model) O0000ooooooo
32 EPN00780 Rubber gooooood
33 -> 19a Thread detecting board ass'y oooooooag
34 HR302270 Upper shaft pulley cover ooooooooo
35 -> 14b Moving head cover (P:360) 00000015-PO 3600
35 -> 14b Moving head cover (P:500) 00 000015-PO 5000
36 HCR01240 Table support cover M oooooMm
37 HCR01250 Table support cover N OODOOON
39 HMF00193 llluminator bracket oo0oooooo
A -> 2a Hexagon head bolt ooooo
B NHBA20000 Hexagon nut (M20) 0O00000M200
C STABO04006 Truss head screw (Phillips, M4x6) 000000000000 M4xe0
D SCAA10020 Hexagon socket head cap screw (M10x20) 000000000 M10x200
E WSAA10000 Spring lock washer (M10) 00 000M100
F WPAA10000 Plain washer (M10) 00 00M1o0



FRAME 2 ess 101




FRAME 2 (][] []

1b-1

O o0 oooood goo 3ES313 00
Ass'y El't Parts No. Parts Names Note
1 HR332020 Table stay (lower) oooooooo
2 HR332010 Table stay (upper) oooooooo
3a HCR34160 Plate oono
3b HR334010 Plate ooo
This can be substituted for "3a". "3a"'D 000
4 HCG32030 Plate washer oono
5a -> 2a Table bracket C ooooooc
5b -> 2a Table bracket C ooooooc
This can be substituted for "5a". "Sa" 000
6 HCR34190 Bracket ooad
7a -> 2a Table bracket D oooooob
b > 2a Table bracket D oooooob
This can be substituted for "7a". "7Ta'D 0 OO
A NWAB06000  Wing nut (M6) oooooodmed
B SWAB06035  Wing bolt (M6x35) 0oodonoooMex3sd
C SWAB06010  Wing bolt (M6x10) JooooooMexiod
D SLAB5A020 Oval head wood screw (Phillips, 5.1x20) 00000000 00DbO0Os.ax200
E SCGA06025 Hexagon socket head cap screw (M6x25) 000000000 Mex250
G WPAD06000 Plain washer (M6) 0O000Med
H SCAD06015 Hexagon socket head cap screw (M6x15) 000000000 Mex150
| WSAD06000  Spring lock washer (M6) 0O000o0oMen
J NHAD0O6000 Hexagon nut (M6) O000oooMen
K SPDK05010 Pan head screw (Phillips, M5x10) O0O00o0o00000oMsxion



FRAM

333333




FRAME [][]

2a-1

3EU309
El't 000 14 15 16 22
PARTS NAMES |Table support cover | Table support cover |Table support cover [Caster
(left) (center) (right)
000 |0oooooon oooooon oooooon oooon
1502 - HCR01030 - MPZ02300
1504 HCR01050 - HCR01040 MPZ02300
MODEL X1504 HCR01071 - HCR01060 MPZ04000
0o 1506 HCR01050 HCR01090 HCR01080 MPZ04000
X1506 HCR01120 HCRO01110 HCR01100 MPZ03160
1508 HCR01140 HCR01090 HCR01130 MPZ03160
El't 000 23 24 25 26
PARTS NAMES |Upper shaft (left) Upper shaft (right) Lower shaft (left) Lower shaft (right)
000 |ooon ooadn ooadn ooon
1502 HCR02101 - HCR02181 -
1504 HCR02111 - HCR02191 -
MODEL X1504 HCR02121 - HCR02200 -
0o 1506 HCR02131 - HCR02210 -
X1506 HCR02141 HCR02150 HCR02230 HCR02220
1508 HCR02141 HCR02150 HCR02230 HCR02220
El't 000 29 30 30 31
PARTS NAMES |Rear cover (left) Rear cover (center) Rear cover (center) Rear cover (right)
000 |onoooon ooooono ooooon ooooon
1502 HCRO01170 HCR01160 - HCR01150
1504 HCR01170 HCR01181 - HCRO01150
MODEL X1504 HCRO01170 HCR01181 HCR01181 HCR01150
0o 1506 HCRO01170 HCR01181 HCR01181 HCR01150
X1506 HCR01170 HCR01190 HCR01190 HCR01150
1508 HCR01170 HCR01190 HCR01190 HCR01150
El't 000 ba 5b 7a 7b
PARTS NAMES |Table bracke C Table bracke C Table bracke D Table bracke D
000 |jgoooooc goooooc oooooob oooooob
This can be substituted This can be substituted
for "5a". for "7a".
"5a"0 000 "7a'00 000
1502 - - HCR34152 HR334030
1504 - - HCR34152 HR334030
MODEL X1504 HCR34080 HR334020 - -
0o 1506 HCR34080 HR334020 - -
X1506 HCR34080 HR334020 - -
1508 HCR34080 HR334020 - -
El't 000 5 A
PARTS NAMES |Pipe cover Hexagon head bolt
000 |oooooo 00000 (M20)
1502 HCGO00310 SHBA20100
1504 HCGO00310 SHBA20100
MODEL X1504 CGB00020 SHBA20080
0o 1506 CGB00020 SHBA20080
X1506 CGB00020 SHBA20080
1508 CGB00020 SHBA20080




4a-1

3ES313

TABLE 1




TABLE 1

F—J)L - ¥ 1

4a-1

EE BRES e 3EV825 {##E
Ass'y El't Parts No. Parts Names Note
1a -> 5a Table set (by model) T—JILEE (#FER)
1b -> 5a Table set (by model) T—JILE (#5ER)
2 HCR34012 Y cover (right) YhN—H
3 HCR34023 Y cover (left) YhIN—E
4 HCR34041 Cover for thread cutting driver YUY H—
5 HCR34031  Middle cover FfE A/ N—
6 HCG30201  Table prop plate T—TILZITIR
7 HCR33080 Table prop plate T—TILZITR
8 MPZ01990  Toggle clamp cIWOST
9 HCM34050 Table prop A T—JILZITEA
10 HCM34060  Table prop B T—JILZITE€B
11 M0412241 Plastic ring AL EFILA Y
12 M0410041  Stud AEy K
13 MPZ01080  Knob bolt (M6) 7 THRILE (M6)
14 HCR33030 Table support for bed Ny RF—JILZIT
15 HCR33014 Table support (right) T—ILZITH
16 HCR33024  Table support (left) T—IILZITE
17 HCR34131 Y cover bracket (right) YhNN—TS47vy bA
18 HCR34110 Middle table support plate F—JILHEZZ
19 HCR34121 Middle cover (lower) FEAN—T
20 HCR34141 Y cover bracket (left) YANR—T35y +E
21 -> 5b Embroidery frame ass'y (by model) AR (BEIERD
22 M0437016  Clip (300mm) o1 w7 300mm
22 HMF37550  Clip (280mm) o)y 280mm
22 M0437056  Clip (190mm) o1 w7 190mm
22 M0437076  Clip (180mm) #o1) v 7 180mm
22 M0437836  Clip (170mm) #91) w7 170mm
23 -> 5b Center support (by model) SRR (BEFERD
26 -> 5b Embroidery frame set (by model) TRty b ERERD
A SKAK3E016 Round head wood screw (Phillips, 3.5x16) +ZEj{tEh A4 L (3.5x16)
B NHAD05000 Hexagon nut (M5) NAFTY EF M5)
C NHADO6000 Hexagon nut (M6) NAETFT Y~ (M6)
D SPDK04008 Pan head screw (Phillips, M4x8) FTEFIFELRP L (M4x8)
E SPDD03006 Pan head screw (Phillips, M3x6) FEFEIRFELEP L (M3x6)
F SNAK3A010 Flat head tapping screw (Phillips, 3.1x10)  +F5R{FEM4% v E 4L (3. 1x10)
G SCBD04010 Hex socket head cap screw with flange (M4x10) 7NEIRFET S VORIV b (M4x10)
H SKAK5A020 Round head wood screw (Phillips, 5.1x20) +ZFj{FER KR4 L (5. 1x20)



TABLE 2




TABLEZ2 OO0 OoOOnO

4b-1

od ooooo ggo 3As313 00
Ass'y El't Parts No. Parts Names Note
1 HCR37C26 Tubular frame hold arm (left) ass'y oo0o0ooooooooo
2 HCR37C16 Tubular frame hold arm (right) ass'y oo0o0ooooooooo
3 HCR37011 Spacer ooooo
4 HCR37045 Arm (left) ass'y ooooooo
5 HCR37035 Arm (right) ass'y ooooooo
6 HCG37561 Felt gogoooood
7 HR337020 Bracket goooooooogd
8 HCR37C30 Cap frame mount plate ass'y ooooooo
9 HR343040 Knob screw C oogooc
10 -> 5a Tubular frame bracket ass'y P ooooooooo
11 HCR37261 Arm bracket oopoooo
12 HCR37280 Spacer ooooo
13 HR337030 Clamp ooooo
18 HCB40090 Positioning pin C oo0DoO0oOoD o
19 HCD37210 Hold spring oopoooo
20 HCD37321 Hold spring base L oooooooLo
21 HCD37311 Hold spring base R O0D000D00ORO
23 -> 5a Cap frame bracket ass'y ooooo
24 -> 5a Tubular frame bracket ass'y oooooood
A SCEA04006 Hex socket low head screw (M4x6) 000000000 00M4axe0
B SCBD04008 Hex socket head cap screw with flange (M4x8) D 0000000000 OO M4x80
C SBAD04008 Binding head screw (Phillips, M4x8) 00000000000 0OOM4x80
D SPDD03006 Pan head screw (Phillips, M3x6) 00000000000 M3x6e0
E SCEA03005 Hex socket low head screw (M3x5) 000000000 00M3x50
F NHCD04000 Hexagon nut (M4) oooooomM4o0000



5a-1

3AS313

TABLE 3




TABLE 3 [0 00000

5a-1

3ESA29

El't 000
PARTS NAMES

23
Cap frame bracket ass'y
ooooad

10
Tubular frame bracket ass'y P|

gobooooogon

24
Tubular frame bracket ass'y

gooooooog

oodo ooooodooo oooooooo ooooodooo
MODEL 1502 HR337B10 HR337H70 HR337A10
oo 1504 HR337A00 HCR37G71 HCR37E71
X1504 HR337B10 HR337H70 HR337A10
1506 HR337A00 HCR37G71 HCR37E71
X1506 HR337B10 HR337H70 HR337A10
1508 HR337A00 HCR37G71 HCR37E71
El't 000 la 1b
PARTS NAMES Table set Table set
ooooo ooooo
oodo
MODEL 1502 HR330A11 HR330B20
oo 1504 HR330A21 HR330B30
X1504 HR330A51 HR330B70
1506 HR330A31 HR330B40
X1506 HR330A61 HR330B80
1508 HR330A41 HR330B50




5b-1

CRKA22

TABLE 4

1502

08¢ 0.7
o o
3 3
o o
& g
& g
| aNo~ |
X X X X
cooo
S SRoo |8
& HHN®  |®
08¢ 0.7

1504

08¢ 0.7
o o
Q Q
o o
E g
o o
& g
E g
o o
($0] ($0]
| | AN 0 < |

X X X

g 228 |8
™ AN M )

08¢ 0.T

X1504

08¢ 0.7
o o
& &
& g
o o
& g
o o
& 3
o o
& 3
E g
o o
™ ™
| NN < L

-

X X X
5 =838 s
™ — N M ™,

08¢ 0.1

1506

190

190

280

08¢ 0LT
o
(e}
-
o
(e}
-
3
[¢0)
N
3
o
™
3
o
™
3
o
™
3
o
™
N O |l
—
X X X X
[eYeoNoNe) o
N~ O 0O e
A= NM ™
08¢ 0.7

X1506

08¢ 04T
o
o
[92)
J
o
[92)
J
o
[32)
J
o
o
J
o
o
J
o
o
J
o
o
J
o
[92)
d
o
(2]
NNO H
I3
X X X
(e Yo¥e) =]
~ O K
—N®
08¢ 0.7

1508

08¢ 0.7
o o
@© @
— —
E g
o o
2] ™
E g
o o
2] ™
E g
o o
2] ™
E g
o o
2] ™
E g
o o
2] ™
E g
o o
2] ™
E g
o o
2] ™
E g
o o
2] ™
|| NN AN O |1

-

X X X X
o [elo)eNe] o
o N~ 00 0 O o
™ =N Mm R

08¢ 0.T




TABLE4 U000 [

5b-1

Elt 0D OO 21 23 26

PARTS NAMES [Embroidery frame ass'y |Center support Embroidery frame set

oo0o |oo0oooo good gooooooad

MODEL 1502 HR338A10 - HR3U38A10

0o 1504 HR338A20 - HR3U38A20

X1504 HR338A30 HCR38170 HR3U38A30

1506 HR338A40 HCR38170 HR3U38A40

X1506 HR338A50 HCR38170 HR3U38A50

1508 HR338A60 HCR38170 HR3U38A60

R3Q901



TRANSMISSION UNIT 1 s OA-1




TRANSMISSION UNIT 1 [0 00 [ [

oa-1

od ooooo ggo 3ET902 OO
Ass'y El't Parts No. Parts Names Note
1 HCGO02661 Fasten collar oooooo
2 HR3902070 Bush ass'y oooooooood
4 HCR02012 Upper shaft plate oood
5 HCGO02091 Dial goooo
6 HCG02341 Upper shaft pulley ooooo
7 HCR02261 Cover bracket ooooo
8 HR302130 Pointer gooo
9 HCG26350 Cover bracket ooooo
10 MPROO0390 BG-ring goooscOOO
11 HCR902032 Idler pulley ass'y oooooooo
13 HCR02041 Idler shaft ooooo
14 MPVO00540 Timing belt gogoooood
15 HCR02050 Tension plate oooooo
16 HCD02131 Tension plate oopoooo
17 HCB902066 Upper shaft collar ass'y oooooo
17 HR302A40 Lower shaft support ass'y ooogd
This can be substituted for "HCB902066". "HCB902066"0 0 O O
19 HCG02352 Lower shaft pulley ooooo
20 HCR79020 Micro brake ass'y ooooooooo
21 HCR02060 Brake bracket ooooooog
A SCAA05020 Hexagon socket head cap screw (M5x20) 000000000 M5x200
B SBAK(04006 Binding head screw (M4x6) 00000000 M4xe0
C SPDK04008 Pan head screw (cross recessed, M4x8) 000000 0000oM4axsd
D SCAA08025 Hexagon socket head cap screw (M8x25) 000000000 M8x250
E WSAA08000 Spring lock washer (M8) 0O000o0oM8n
F WPAA08000 Plain washer (M8) 000oMs8no
G SCAA04006 Hexagon socket head cap screw (M4x6) 000000000 M4xe0
H SCAA06008 Hexagon socket head cap screw (M6x8) 000000000 Mex80
| SCAA04015 Hexagon socket head cap screw (M4x15) 000000000 M4x150
J SHBK04030 Hexagon head bolt (M4x30) 000000 M4x300
K NHAK04000 Hexagon nut (M4) Oo000ooowman
L SSAA05006 Hexagon socket set screw (M5x6) 00000000odMsxed
M SCAA06015 Hexagon socket head cap screw (M6x15) 000000000 Mex150
N SCAD06015 Hexagon socket head cap screw (M6x20) 000000000 Mex200
O WSAD06000  Spring lock washer (M6) O000ooMen
P WPAD06000 Plain washer (M6) 0000Med



TRANSMISSION UNIT 2 EREjZR 2

333333




TRANSMISSION UNIT 2 EFEhEp 2 6b-1

X HBRES ET 3EV825 {§#&

Ass’y EI't Parts No. Parts Names Note

1 HR302290  Motor cover E—42—H/1—#

2 EPM00611  Drive motor FWME—F— (4000 75>P)

3 HCG02363  Motor pulley E—4—T—Y

4 HR302160  Motor pulley E—F—n\HTUHC

A SPDK04008 Pan head screw (cross recessed, M4x8) +FiufFE~R/Nl (M4x8)

B SHAA08030 Hexagon head bolt (M8x30) NAMRIL L (M8x30)

C WSAA08000 Spring lock washer (M8) (£raESE (M8)

D WPAR08000 Plain washer (M8) EEEE (M8)



BED 1

. fa-1

///// y




BED 1

O

~

Yk

/a-1

EE BRES A 3AV615 (B
Ass'y El't Parts No. Parts Names Note
1 HCD79390  Keeper solenoid ass'y F—n—VYL/AFH
2 PSA07B050 Slider (7.2x11x0.5) RYRZ 44— (7.2x11x0. 5)
3 HCB04022  Solenoid spring v/ 4 Fidt
4 MPR00520  O-ring (S-8) o-1J %5 (8-8)
5 HCB04012  Solenoid base YL/ 4 FEtiR
7 HCD04071  Keeper rod F—/n—0Ov Fk
8 HCD04033  Keeper ass'y F—/8— (#0)
9 HCD04081  Stopper bracket IO
10 HCB04064  Shaft holder k)L A —
11 HCM04150  Spring A RTYDTA
12 MPR00080  E-ring (E-5) E-1)>% (E-5)
13a - Bed case B ass'y Ry FAR{KHEB ~1096007
13b - Bed case B ass'y Ny FAR{RHEB 1096008~
This can be substituted for "13a". "ETb-112b Ny FAN—LETE”
In this case, spare parts "Page 7b-1 12b Bed ’Eﬁ@;}géggg%;ﬁ“% Etw
cover upper" and "Page 7b-1 13b Bed cover
B" should be used together.
14 HCR04040  Rotary hook shaft EEh
15 HCD902050 Rotary hook shaft collar (front) ass'y E#MHh>— 71 ()
16 HSA04011 Rotary hook £
17 MPZ00550  Bobbin REY
18 HSA04021 Bobbin case REVH—X
18 HSA04031 Bobbin case (for throwaway bobbin) REVHS—R (ARE V)
19 HCDU00832 Keeper cover ass'y F—/—HhN—48
20 MPR00300  E-ring (E-2) E-U>Y (E-2)
21 MPR00420  E-ring (E-4) E-U>Y (E-4)
B SCBA04006 Hexagon socket head cap screw with flange (M4x6) NETUTZE TS5 OARIL b (M4x6)
C SPAC2F003 Pan head screw (cross recessed, M2.6x3)  +F7ufFE4~R/N L (M2. 6x3)
D WPAC2F000 Plain washer (M2.6) FEE (M2.6)
E MPPW2E010 Spring pin (2.5x10) AT EY (2.5x10)
G SCBA03006 Hexagon socket head cap screw with flange (M3x6) NETUTE TS5 ORI b (M3x6)
| SGAB04008 Flat head screw (cross recessed head, M4x8) +F7UtEM/Na L (M4x8)
K SSAA04004 Hexagon socket set screw (M4x4) RAFSFEIESHR L (Mx4)
L SPDD03006 Pan head screw (cross recessed, M3x6) FTFIFELERNM L (M3x6)



/b-1

3AV615

BED 2




BED2 A~

w k2

/b-1

EE BRES A 3AW208 {&#&
Ass'y El't Parts No. Parts Names Note
1a HCDO5A03  Thread cutting device ass'y UL EEM ~ 1059017
1b HCDOS5A04  Thread cutting device ass'y AU Y EEMH 1059018 ~
This can be substituted for "1a". “1a" DA
3a HCD05120 Knife AR ~ 1059017
3b HCDO5A20  Knife ass'y By A ZHA 1059018 ~
This can be substituted for "3a",spare “9c “&tw FT 3" DHAAT
parts "9c" should be used together.
4 HCD05131 Knife shaft AR BE ~ 1059017
6 HCB05070  Bobbin thread holder THRAKRLT—
7 HCB05080  Holder support RILF—%I1T
8a HCA04100  Fixed knife ExE AR ~ 1059017
8b HCD05140 Fixed knife EE A X 1059018 ~
This can be substituted for "8a",spare “9p" &ty T 8" DRAT
parts "9b" should be used together.
9a HCDO5A13  Thread cutting device base ass'y ROV EH4 ~ 1059017
9b HCDO5B10  Thread cutting device base ass'y kU1 £E4 1059018 ~
This can be substituted for "9a",spare “3b &ty FT 9" DA
parts "3b" should be used together.
10 MPZ03200  Sim ring (3x5x0.2) DL Y (3xBx0.2)
11 HCD04211  Rotary hook retainer FERA
12a HCR04150 Bed cover upper Ry KhnN—E ~ 1096007
12b HR304030 Bed cover upper Ry FAN—+L 1096008 ~
This can be substituted for "12a". “HTa-1 13b N RAR{EKHEB" &
In this case, spare parts "Page 7a-113b 2% F T 128" DR
Bed case B ass'y" should be used
together.
13a HCR04061 Bed cover B Ry Fh/N—B ~ 1096007
13b HR304040 Bed cover B Ry Fh/N—B 1096008 ~
This can be substituted for "13a". "HTa-1 13b N RARKAEB" &
In this case, spare parts "Page 7a-1 13b 2% F T 13" DR AR
Bed case B ass'y" should be used
together.
14 HCR06981 Rod RUYoyk
15 HCR06171  Link screw Jooxo
16 HCR06130 Lever shaft L/ \—fh
17 HCRO6A51  Thread cutting link ass'y RUVUUH
20 HCD04221 Needle plate (Universal) gtk (HER)
21 MPZ00040  Screw for needle plate EHRIEDH D
22 HR304020 Cap frame needle plate (Optionl) MEF&tiRME (T ay)
A SSAA04004 Hexagon socket set screw (M4x4) RANGEIEHRLE (Mxd)
B SAAA03006 Hex socket button head screw (M3x6) RANFERE2 VARIL L (M3x6)
C SSAA03005 Hex socket set screw (M3x5) NRANTELEHR L (M3x5)
D NHCA03000 Hex nut(M3) NAFv b M3, 37)
E SAAR03006 Hex socket button head screw (M3x6) RATUTERSZ VAL & (M3x6)
F SSAA03008 Hex socket set screw (M3x8) RAENFEESHR L (M3x8)
G NHAD04000 Hex nut (M4) NAFY L (M, 17E)
H SCAA2E005 Hex socket head cap screw (M2.5x5) REFFERIL L (M2, 5x5)
| SCEA04008 Hex socket low head cap screw (M4x8)  {EEEAAITEARIL b (M4x8)
J WPBA2EOOO Plain washer (M2.5) FEEE (M2.5)



BED 3 A




BED3 000 [J

/c-1

oo ooooo aoo R2N701 OO

Ass'y El't Parts No. Parts Names Note

1 HCR04032 Spiral gear B oooooooo

2 HCD902050 Rotary hook shaft collar (front) ass'y 00000 oooo

5 HCR81120 Keeper relay board ass'y ooooooooo

6 HCRO4A30 Spiral gear ass'y oooooooo

7 M404124 Fasten collar oood

8 -> 2a Lower shaft (by model) ooooooo

A SSAA04004 Hexagon socket set screw (M4x4) O000000000Max4d

B SBAK04008 Binding head screw (M4x8) 00000000M4x80

C SCAA04016 Hexagon socket head cap screw (M4x16) 000000000M4x160

D SCAA08025 Hexagon socket head cap screw (M8x25) 000000000M8x250

E WSAA08000  Spring lock washer (M8) O000omsd

F WPAAO8000 Plain washer (M8) 0000msd

G SBAK04014 Binding head screw (M4x14) 00000000 M4x140



THREAD CUTTING DRIVER 1 s Oa- 1




THREAD CUTTING DRIVER 1 OOOOOO O

8a-1

0O 00 Oooood ood 3apB30 00O
Ass'y El't Parts No. Parts Names Note
1 HCRO6A01 Thread cutting driver ass'y oooOoooo
2 HCRO6A10 Driver base ass'y gooooo
3 MPBO00730 Bearing (6902Z22) 00 00006902zz0
4 HCR06020 Cam for thread cutting driver ooooo
5 MPA00540 Stud 00 0000BSB-422E
6 HCD79130 Motor ooooooo
7 HCR06090 Guide shaft oood
8 M0406161 Slide shaft oooooooo
9 HCRO6A20 Fasten block for guide ass'y oopooono
10 HCB14140 Sensor bracket oo0oooooboon
11 EPP00523 Photo interrupter goooooood
12 HCRO6A40 Detecting plate good
13 HCRO06030 Drive shaft ooad
14 HCRO06040 Shaft collar oood
15 M0404280 Nut ood
16 M0404292 Joint ooooo
A SCAA03010 Hexagon socket head cap screw (M3x10) 000000000 M3x1o00
B WSAA03000 Spring lock washer (M3) 00000M30
C WPAA03000 Plain washer (M3) 0O000M3d
D SSAA04004 Hexagon socket set screw (M4x4) 00000000 0OOM4xa0
E SCGA04014 Hexagon socket head cap screw (M4x14) 00000000 OM4x140
F SSAA05010 Hexagon socket set screw (M5x10) 0000000000 0OMbx100
G SCAA05015 Hexagon socket head cap screw (M5x15) 00000000 0DOM5xas50
H WSAA05000 Spring lock washer (M5) 0O0000M50
| WPAAO5000 Plain washer (M5) 0ooogmsd
J SSBA05005 Hexagon socket set screw (M5x10) 00000000 0O0OMbx50



THREAD CUTTING DRIVER




THREAD CUTTING DRIVER U OO U 10 [0 [

9a-1

Elt 0 OO 17 19
PARTS NAMES | Moving shaft Moving shaft
(by model) (by model)

O00 (0ooooooo ooooogooo
MODEL 1502 HMF06170 -
0o 1504 HMF06270 -
X1504 HCM06040 -
1506 HMF06190 -

X1506 HCM06040 HCM06050

1508 HCM06040 HCM06050

3EQ901



e 10a-1




FIXED HEAD

BTEANY K

10a-1

X HBRES ET 3AW208 &%
Ass'y El't Parts No. Parts Names Note
1 HCRO8A50  Take-up lever crank ass'y XEL/N—H
2 HCB08314 Take-up lever drive shaft KRIFERENZ M
4 HCD08231  Take-up lever guide bar HA FR—R 4%
5 HCD908000 Guide tape ForAT—7
6 HCD08222  Take-up lever guide base A4 ER—=X
7 HCR08220  Take-up lever guide bar (P : 360) HA FR—X#E (P: 360)
7 HCR08230  Take-up lever guide bar (P : 500) HA FR—X#E (P: 500)
8 HCB08501  Jump solenoid ass'y Sy TYL/AF #)
9 HCR08211 Face plate (left) ZERIER
10 HCD08193  Face plate (right) AR
11 HCBU08140 Positioning pin ass'y RERSOE R
12 HCD12560  Positioning plate RBROTL—
13a HR308010 Fixed head BEAY K ~ 1075004
13b HR308012 Fixed head EEANY K 1075005 ~
14 HCR0O8B40 Head shaft ~vw FEsaif
15 HCD08241  Felt ANy RFZz)Lb
16 HCR08170  Fasten collar EfEHHhS—
17 HCR08152  Barrel Take-up lever cam KEFEH L
18 HCR908370 Needle bar cam ass'y $tEH L (FR)
19 MPB00600  Plastic thrust washer (TW0920) L—BAYRSA KT yv— (TH0920)
20 HCRO8A30  Fulcrum block ass'y xHaJavsi
21a HCR08161 Bearing case R7YoGr—=x ~ 1075004
21b HR308020  Bearing case R7YUFr—2 1075005 ~
This can be substituted for "21a",spare ~ 13b "&£t v b T 212" DHRATR
parts "13b" should be used together.
22 HCR08A62  Needle bar driver ass'y sHASHHE
23 HCD09292  Guide rail A4 KL=
24 HCD09344  Pressure foot arm ass'y mipsz L/A—#
25 HCD09390  Arm shaft L/\—&f
26 HCD09406  Pressure foot cam mHAH L
27 HCR08141  Guide rail HA4 FL—IL
28 HCR08050  Connecting shaft EfEE
29 HCR08060  Lever shaft L/—8ah
30 HCR08070  Lever shaft collar LN—8H 35—
31 HCR08090  Link shaft 1) 2 &
32 HCR08100 Fasten collar EF T o VAN
33 MPA00240 Plastic washer (CC-0512-05) BAEED v o+ — (CC-0512-05)
34 HCDU09381 Cam shaft ass'y h Lahitd
38 MPZ02530  Plastic thrust washer (6.2x9.5x0.13) (for adjustr 7R 1) X 5 4 & (6. 2x9. 5x0. 13)  (FAZEHR)
39 HCR08A20 Needle drive lever ass'y SHEREN L /\—#H
40 MPB00610  Bearing R7Yoy
41 HCR08281  Oiling pipe s IAC Gl
42 -> 1a Upper shaft il
43 HCR908180 Roller shaft ass'y 5 Ll (FR)
44 HCR908190 Eccentric roller shaft ass'y R 7 LEy (R
45 HCD12A20  Positioning plate ass'y BRSO TL—



o 10a-2




FIXEDHEAD 1 OO OUO1

10a-2

od ooooo ggo 3AR707.00
Ass'y El't Parts No. Parts Names Note
A SSAA04004 Hex socket set screw (M4x4) 0000000000 M4ax40
B NHAA03000 Hex nut(M3) O0o0o00oom3no
C SCEA04010 Hex socket low head screw (M4x10) 00000000000 M4x100
D SCBA04006 Hex socket head cap screw with flange (M4x6) OO0 D00 0000000 OO M4xed
E SCEA04008 Hex socket low head screw (M4x8) 000000000 00M4x80
F WPCA4E13016 Plain washer (4x13) 000 04x130
G WSAD04000  Spring lock washer (M4) O000ooMan
H SCAA04010 Hex socket head cap screw (M4x10) 000000000 M4x1o00
| SCAA05020 Hex socket head cap screw (M5x20) 000000000 M5x200
J SCAA04006 Hex socket head cap screw (M4x6) 000000000 M4xe0
K SBAK04008 Binding head screw (M4x8) O000000OD0OM4x80
M SSAA03004 Hex socket set screw (M3x4) 0000o0o0oo0odM3x4d
N WPADO04000 Plain washer (M4) 0000M40
O NHAA04000 Hexagon nut (M4) O00000oman
P SCAA04018 Hex socket head cap screw (M4x18) 000000000 M4x180
Q NHAA06000 Hexagon nut (M6) Oo0o00oomen
R WSAA06000 Spring lock washer (M6) O00o0oMen
S WPAA06000 Plain washer (M6) 0O000Med
T WSAA03000 Spring lock washer (M3) 00000M30
U WPAAO03000 Plain washer (M3) 0O000M30d
V SCFA04008 Hex socket low head screw (M4x8) 000000000000 M4x80
W SCAA08025 Hex socket head cap screw (M8x25) 000000000 M8x250
X WSAA08000  Spring lock washer (M8) 0O000o0oM8n
Y WPAA08000 Plain washer (M8) 0O00oMsd
Z NHCD04000 Hexagon nut (M4) ooooooM4,000



NEEDLE BAR CHANGE UNIT 1 oo 118-1




NEEDLE BAR CHANGE UNIT10O0OOO 1 11a-1

0 oo ooooo goo 3es427 00O
Ass'y El't Parts No. Parts Names Note
1 HCR10BOO Needle bar change unit ass'y oooo
2 HCR10101 Cover A gogooooad
3 HCR10111 Cover B gogoooos
4 HCB10192 Knob gooooo
5 HCB79210 Motor gogooooad
6 HCR10041 Motor gear oopoooo
7 HCR10All Base ass'y oopooooo
8 MPA00550 Stud gooooo
9 HCB14140 Sensor bracket 0o0o0ooOoooooao
10 EPP00520 Photo interrupter oo0bDOoOooooo
11 HCR10070 Shaft good
12 HCR10060 Plate ggo
13 HCB79600 Potentiometer ass'y oooooooood
14 HCB10080 Slit collar ooooooo
16 HCR10052 Drive shaft ooad
17 HCR10A51 Cam ass'y oopoooo
18 MPB00210 Bearing (6001Z22) 000donooeo01zzo
19 HCR10082 Slide bar (for 15 needle) 000oo(@aso)
20 MPB01130 Cam follower oooooo
26 M0404280 Nut ooo
27 M0404292 Joint goooo
28 HCR910130 Cushion ooooo
A STAK04006  Truss head screw (cross recessed, M4x6) 000000000000 M4xe0
B SCAA08020 Hexagon socket head cap screw (M8x20) 000000000 M8x200
C WSAA08000  Spring lock washer (M8) 0O000o0oM8n
D WPBA08000 Plain washer (M8) 000oMs8no
E SSBA03005 Hexagon socket set screw (M3x5) O00000o0ooodM3xsd
F SCGA04018 Hexagon socket head cap screw (M4x18) 000000000 M4x180
G SSBA04005 Hexagon socket set screw (M4x5) 00000000 00M4x50
| SSAA05006 Hexagon socket set screw (M5x6) 0000000000 M5xe0
J SPDK03006 Pan head screw (cross recessed, M3x6) 0000oo0Oo0OO000ooM3xed
K SSBA03003 Hexagon socket set screw (M3x3) 0000o0o0ooodM3x3d
L SBAK04008 Binding head screw (M4x8) 0000000OD0OM4x80
M NHAA05000 Hexagon nut (M5) O00000omMmsO
N WSAA05000 Spring lock washer (M5) 00000M50
O WPAAO05000 Plain washer (M5) 00 00OMs0
P SCEA04010 Hexagon socket low head screw (M4x10) 00000000000 M4x100
R SSBA05005 Hexagon socket set screw (M5x5) 0000000000 Msxs0



NEEDLE BAR CHANGE UNIT oo 1281




NEEDLE BAR CHANGE UNIT O 0O 0O O

12a-1

Elt 0 OO 23 29
PARTS NAMES Moving shaft Moving shaft
(by model) (by model)

00O oOooooooo oOooooooo
MODEL 1502 HCG06061 -
od 1504 HMF06180 -
X1504 HMF06200 -
1506 HMF06220 -

X1506 HMF06180 HMF06180

1508 HMF06121 HMF06121

3EQ901



TIMING DETECTING UNIT oo 138-1




TIMING DETECTING UNIT OO OO OO O O

0 oo ooooo goo 3901 00
Ass'y El't Parts No. Parts Names Note
1 HR311060 Detecting cover ooooo
2 HCD81092H Timing detecting board ass'y ooooooooboo
3 HCR02261 Cover bracket ooooo
4 MPAO00970 Spacer JoodooonO BSB417E
5 HR311A20 Detecting slit E ass'y goooogEen
A STAK04006  Truss head screw (cross recessed, M4x6) 00000000000 OMaxeO
B SPDK04008 Pan head screw (cross recessed, M4x8) O00000000000M4x80
C SPDK03008 Pan head screw (cross recessed, M3x8) 0000000000 oM3xsd
D SSAA04006 Hexagon socket set screw (M4x6) 000000000 0OM4xe O
E SCGA040010 Hexagon socket head cap screw (M4x10) 000000000 MaxaoO

13a-1



ers 1401

MOVING HEAD 1




MOVINGHEAD 1 OO OO 1

14a-1

0 oo ooooo ggo 3gu415 00O
Ass'y El't Parts No. Parts Names Note

1 MPZ02970 Plastic thrust washer (LL-8212-01) JoodooodLL-8212-010
2 MPA00250 Plastic washer (CC-0816-15) 0oo0dooodce-0816-150
3 HCB12093 Take-up lever ass'y ood
4 HCD12070 Take-up lever shaft goooooioono
6 HR312A40 Upper rail ass'y (for 15 needle) HR3OOOOOOOB
8 HCR12330 Bracket goooooooogo
9 HCD13020 Take-up lever cover bracket ooooooooog

10 HCD12081 Needle bar boss check plate O00ooooiso00d

11 HR312040 Linear guide oopoooo

12 HR312030 Support plate ood

13 HR312010 Moving head R3ODOOODOB

14 HCD13012 Take-up lever cover ooooo

15 HCDU13110[] Thread adjusting unit ass'y ooooo

16 HCR12252 Front panel (lower)(for 15 needle) 00oooooo@asaono)

17 HR312020 Plate good

18 HMG12582 Felt goooooaa

19 HMG12871 Pressure foot sheet (for 15 needle) O000ooooiso00d

20 HMG12940 Pressure foot guide (for 15 needle) O000ooooiso00d

21 HCD12660 Ralil gooooo

22 HCB12181 Needle bar spring ooood

23 HCR12080 Fasten block ooooono

24 HCB12190 Cushion ooooo

25 HCB12120 Needle bar boss oood

26 HCB12132 Screw for needle bar boss oooooooo

27 HCD12132 Pressure foot spring ooooo

28 EPN00710 Clip goooooood

29 HCD12600 Pressure foot block D20 00000

31 HCD12113 Needle bar ass'y oood

32 HMG13630 Pressure foot ooooo

33 HJP12473 Bushing goooooaa

34 HSA12010 Needle holder ass'y oooooog

35 HSA12020 Screw for needle holder C oooooo

36 MPZ03180 Needle (#11) 0 0#110

40 HSA12030 Eyelet Ooooo@oooon)

42 MPR00470 E-ring (E-6) goooooEe-ed



e 14Q-2

MOVING HEAD 1




MOVING HEAD 1 #Ej~ v k 1

14a-2

R BmEs TR 3EW208 BB
Ass’y EI't Parts No. Parts Names Note
43 HCR12180  Spring holder shaft (for 15 needle) Etgh (1581 FH)
44 HCD13121 Adjuster base TFOXRAR—R
45 HCB12231  Spring holder By
46 HSA12272  Thread adjusting spring E 3 A3
47 HCB12381  Adjuster TOvYRAE
49 HCR12A71  Thread guide ass'y (for 15 needle) HRERNH (158 F)
50 HCR12080 Fasten block wmEJoyy
53 HCR49A10  Borer device ass'y (option) R—5—%EMH (FT>3>)
54 HCR49040 Blade holding bracket R—Z—AR@EITS 7y k
55 HCR49050  Borer spring R—Z—n\%
56 HCR49060  Boloer blade guard R—5—ARH—F
57 HCB12132  Screw for needle bar boss ftiEfaEtHR Y
58 M0412280  Borer blade R—5—AX
59 HCR81290 Front lighting board ass'y J0r FEIAERAE
60 HCD13140 Lighting cover B FEEBAA/\—B
61 HCD13A41 Lighting bracket B ass'y FEREA DS54 v 4B
62 HMG12850  Spring (for 15 needle) REHF /AR (158F)
63 HCD72250  Front led cord Jov hEBEa-—F
65 HCD13A31  Front lighting bracket B ass'y FEEAT 54 v HER4EB

X XS <CHWIPNDUTVTOZZrXcec _ITO®mNMT>

SCCA04020
SCEA03005
SBCK03006
WPBD04000
SCFAQ04008
SCAA03008
WPBAO04000
SCCA04006
STAK04006
SBAD03008
SBAK04014
WPBD06000
WPADO3000
SBAK03005
SPDD03010
STAD04012
NHABQ04000
SBAK04008
NHCD03000
SSAA04004
SBAK04004
SCEA03005

Hex socket head cap screw (M4x20)
Hex socket low head screw (M3x5)
Binding head tapping screw (M3x6)
Plain washer (M4)

Hex socket low head screw (M4x8)
Hex socket head cap screw (M3x8)
Plain washer (M4)

Hex socket head cap screw (M4x6)

RANMSERIL F (M4x20)
EEERANMTEARIL b (M3x5)
PT/S4 > F4a L (M3x6)

FEESE (M)
BREERANAMERIL b (M4x8)
ANAFRMTERIL L (M3X8)
EES (M)
RANMSERIL b (M4x6)

Truss head screw (cross recessed, M4x6) +F R {+E kS5 X/ L (M4x6)

Binding head screw (M3x8)
Binding head screw (M4x14)

Plain washer (M6)

Plain washer (M3)

Binding head screw (M3x5)

Pan head screw (phillips, M3x10)
Truss head screw (phillips, M4x12)
Hex nut (M4)

Binding head screw (M4x8)

Hex nut (M3)

Hex socket set screw (M4x4)
Binding head screw (M4x4)

Hex socket low head screw (M3x5)

N2 Fiha b (M3x8)

N2 R L (Mdx14)
TrEE (M6)

TrEE (M3)

INA 2 R L (M3x5)
TFIfFELEN L (M3x10)
F+FRFE TR L (M4x12)
NATYE (M)

N 2 R L (M4x8)
ANAFY b (M3, 3FE)
ANARGEIEDHR L (Mix4)
INA 2 R L (M4xd)
ESEARANMTEARIL b (M3x5)



MOVING HEAD 2 e 140-1

©




MOVING HEAD 2 1 1 [ [0 [ 2 14b-1

0 oo ooooo goo 3ar622 00
Ass'y El't Parts No. Parts Names Note
1 HCR13140 Head cover (15-P:360) 00000 (15-PO 360)
1 HR313010 Head cover (15-P:500) 00000 (15-PO 500)
2 HCR13010 Head cover bracket ooooo
3 HCR13020 Cover magnet oooooooo
A STAK04006  Truss head screw (cross recessed, M4x6) 00000000000 OMaxeO
B SCBA04006 Hexagon socket head cap screw (M4x6) 00000000 OMaxeO



THREAD CATCHER 1 wee10@-1




THREAD CATCHER 1 DM 1

15a-1

X HBRES ET 3AW208 &%
Ass'y  EI't Parts No. Parts Names Note
1 HCR14A12 Thread catcher ass'y KOO HEEMM
2a HCR14021  Bracket RODAH TSy MM ~ 1071008
2b HCB14019  Bracket RONHT Sy ME 1071009 ~
This can be substituted for "2a". “2a" ORAH
3a HCR14030  Sheet ROMAHT—F ~ 1071008
3b HCB14125  Sheet RONHT— b 1071009 ~
This can be substituted for "3a". “3a” DA
4 HCR14010 Hook RODHTVY
5a HCR14040  Guide RODABAA K ~ 1071008
5b HCB14137  Guide RODHTA K 1071009 ~
This can be substituted for "5a". “5a” DA
6 HCD14061  Guard plate H—KFL—+
7 HCB14081 Link ROohFEFE) v
8 HCB14101  Screw RODHTVI Y
9 HCB14070 Rod HomhAHOY K
10 HCB14091  Link screw RODAYY IR
11 HCB10042  Gear -t 2o Ll
12 HCB10033  Drive gear A HBEEHTT7 A
13a EPM00590  Pulse motor INLVAE—F— ~ 1066006 (HCR3)
~ 1066004 (HCR3E)
13b EPM00591  Pulse motor NILRE—R— 1066007 ~ (HCR3)
This can be substituted for "13a". “13a" DR AT 1011005 ~ (HCR3E)
14 EPP00522  Photo interrupter EE Ak 2
15 HCB14140  Sensor bracket R OohHt Y ETIR
16 MPA0O0170  Plastic washer (CC-0509-03) #AE” v v — (6C-0509-03)
17 HCR28500  Protection sheet PME—42—R#EI—
18 EPN00390  Cord keep (K-103G) a—Fx—7 (K-1036)
19a HCD14013  Thread holder ass'y RODHRILF—H
19b HCD14014  Thread holder ass'y R oh#HHRILF—H
This can be substituted for "19a". “192" DR AT
20 HCD14022  Holder (upper) RILF—E
21 HCD14032  Holder (lower) RILE—TF
22 HCD914040 Magic tape (with adhesive tape) ROy T—7 (@ET—FM
23 MPR00420  E-ring (E-4) E-U>Y (E-4)
24 HCD14092  Spacer AR—HY—
25 MPR00300  E-ring (E-2) E-U>Y (E-2)
26 HCR14070  Thread catcher cover ROMHHIN—
27 MPA00810  Spacer R R—+—BSB-330E
28 MPZ00360  Spacer DaAFAVARR—Y—
29 HCR14B11 Thread catcher ass'y ROMHEEM
for "26" 26" FA
A SPDB03008 Pan head screw (cross recessed, M3x8) +FE{+E 4 ~/tall (M3x8)
B STAB03006 Truss head screw (cross recessed, M3x6) +=FufFE b5 X/ L (M3x6)
C WPBD03000 Plain washer (M3) FEE (M)
D WSADO03000 Spring lock washer (M3) (FraEESE (M3)
E NHCD03000 Hexagon nut(M3) ANAFY L M3, 3F&)
F SCBD04008 Hexagon socket head cap screw with flange (M4x8) 7NATUTE 7S5V ORIL b (M4x8)
G SCAA03012 Hex socket head cap screw (M3x12) AN ERIL & (M3x12)
H SSAA03003 Hexagon socket set screw (M3x3) ANANRTEIEDHR L (M3x3)
I NHBD02000 Hexagon nut (M2) ANAFY b M2, 278)
J SPAB02008 Pan head screw (cross recessed, M2x8) +F{FE 4~/ (M2x8)
K SPFK03004 Pan head screw (cross recessed, M3x4) +FifFELE~R/N L (M3x4)
L SPDB04008 Pan head screw (cross recessed, M4x8) +FEftEH /Ml (M4x8)
M NHCD03000 Hex nut (M3) NAFY L M3, 3FF)



THREAD CATCHER 2 (OPTION) ... 15b-1




THREAD CATCHER 2 OO U 0O 2 (OPTION) 15b-1

od ooooo goo DAO401. OO
Ass'y El't Parts No. Parts Names Note

1 HCR15B30 Clip-type thread holder ass'y (option) ooooooooo

2 HCR15B40 Holder ass'y (lower) oopoooo

3 HCR15310 Bracket R O0000OR

4 HCR15320 Bracket L gooooL

7 HCR15330 Clip holder oooooooo

8 HCR15121 Holder seet (for 15 needles) 0oooooooaison)

9 HCR15340 Holder seet C (for 15 needles) O00oooocois0o0)
18 HCR15A20 Clip drive unit (option) 0J00000o0o0oo@ooon)
27 HCR15082 Clip holder (upper) (for 15 needles) O000o00oooo@son)
30 MPA00500 Spacer oooooooo
31 HCR15160 Clip goodd
32 HCR15191 Clip spring oooooo
33 HCR15250 Clip shaft support ooooooo
34 HCR15171 Clip shaft (for 15 needles) o0o0oO0oooi1s0o0o)
36 MPA00650 Spacer (BSB-406E) 00000 (BSB-406E)
37 MPR00300 E-ring (E-2) oogooooe-20

A SBADO03008 Binding head screw (M3x8) O000000D0OM3x80

L SPDK04006 Pan head screw (phillips, M4x6) 00000000000 M4xe0
M NHBDO03000 Hexagon nut (M3) ooogo200M3

N SCAD03004 Hexagon socket head cap screw (M3x4) 000000000 M4x1o00

O WPAA03000 Plain washer (M3) 0000M30

P SBAD03004 Binding head screw (M3x4) O000000D0OM3x40

Q WPBD03000 Plain washer (M3) 0000M30



THREAD TENSION 1 s 10@-1

~
Ry \)
~o . D d
~
- s :
SN ‘\‘ Y u -
hS - H
\)
~
S \\ B N sTQp @ |
S~ N |
So ° 1
NS - |
~ H 1
H |
11
H 1
L 1
S~ |
S |
21a o~ P e !
~
S \\\ |
~
S | |
~ -
1




THREAD TENSION 1 X1

16a-1

#H BN BeES ET 3AW208 &%
Ass’y EI't Parts No. Parts Names Note
1 HCRU16010 Thread tension bracket ass'y HCR3&KFAFIS4 v 4
2 HCR16050 Bar Sh AR LR
3 HCB16133  Thread guide bar Fien
4 HCR16A32  Minor thread tension ass'y INRERFHE
5 HCR16A46  Detecting thread tension ass'y AR
6 HCB16392  Thread eyelet SR
7 HCB16404  Lower rectifier TEREER
10 EPN00540 Clip a—F 500w
11 HCD16310 Board bracket ERIST v b
12 HCD81240  TC 8-7 board ass'y (for 15 needle) TC8-TE AR #H (158t F)
13 HCB72150  TC relay cord TCEYa—F
16 HCB29301  Key top (FUNC) E—FERF—FrvT
17 HCR81261  JUMP-SW2 board ass'y JUMP-SW2EE 4 #H
18 HCD16213  Tension rear cover RIAFENN—
19 EPN00880  Rubber gaiy bk
20 HFR16012  Tension rear cover (for 1st head) RFFEAHN— (1EER)
21a HFR16030 Tension rear cover C (for 1st head) RAFEH/NN—C (1EBEH)
21b HR316010 Tension rear cover D (for 1st head) REFEH/N—D (1EBERA)
This can be substituted for "21a". “21a" DR AT
22 HCG26350  Cover bracket HhiIN—21F
25 EPN01040 Cable clamp (CKS-10-H) a—KY 527 (CKS-10-H)
26 HMF51600  Number sticker (1-6) BERTYH— ®25 (1~6)
26 HMF51610  Number sticker (7-12) BERTYH— 025 (7~12)
A NHAK04000 Hexagon nut (M4) REFT Y b (M)
B WPAK05000 Plain washer (M5) TEES (M5)
C SBCK03008 Pan head tapping screw (M3x8) PT/SA > F4a L (M3x8)
D SBCK03006 Pan head tapping screw (M3x6) PT/S1 > F4a L (M3x6)
E SPDK03006 Pan head screw (phillips, M3x6) +FREFEEM L (M3x6)
F SPDK04010 Pan head screw (phillips, M4x10) TFIFELE~N L (M4x10)
G SBAD04006 Binding head screw (M4x6) INA 2 R L (M4x6)



THREAD TENSION 2 oz 1 /-1

1




THREAD TENSION 2 [1[J[] 2

0 oo ooooo ggo 3A0A12 OO
Ass'y El't Parts No. Parts Names Note
1 HCRU16C10 Thread tension bracket ass'y (without SW) 000000000bOoooooao
2 HCRU16C20 Thread tension bracket ass'y (with SW) o00O0o00O0o0ooOooboOoboo
3 HCRU16C30 Thread tension bracket ass'y (with EMG SW) 000000000000 O0OOOOOO

4 -> l6a Thread tension bracket ass'y 00o00o0ooboDoobo

5 HCR16140 Switch cover ooooooo

6 HCD51090 Threading instruction sticker ooboooobooog

7 HCD16290 Hole cover goooooad

8 HCR79620 Emergency stop SW 160(with cable) goooswieo00OoonoonO
9 HCB29301 Key top (FUNC) ooooooooog
10 HCR81270 T-BOX-SW2 board ass'y T-BOX-SW20 0 O
11 HCB29301-1 Key top (FUNC) gooobooooon

A SBCK03008 Pan head tapping screw (M3x8) PTOOODOODOOM3x80

17a-1



e 19a-1

THREAD STAND 1




THREAD STAND 1 [0 [1 00 [ [J

19a-1

oo ooooo ggo 3ESA29 00
Ass'y El't Parts No. Parts Names Note
1 HCD20052 Thread guide connecting plate oooooog
2 -> 20a Thread guide A (by model) ooooooooo
3 -> 20a Thread guide B (by model) ooooooooo
4 -> 20a Thread guide C (by model) ooooooooo
5 -> 20a Thread guide D (by model) ooooooooo
6 -> 20a Thread guide E (by model) ooooooooo
7 M0445080 Eyelet oooooo
8 MPRO0110 SE-ring (SE-7) gooooogse-70d
9 HCR20071 Eyelet g
10 MPRO00620 SE-ring (SE-8) JoodooodsE-80
11 HCR20061 Tube holder gogoooood
12 HCR20050 Spiral tube oo0DOoOooooo
13 HCR20080 Thread guide pillar ooooo
14 CGB20112 Thread guide pillar ooooo
15 HSA20010 Plastic spring oooooo
16 HCR20030 Thread stand pin oooo
18 HMF20571 Thread stand felt (80) oooooesod
19 HCR20A10 Thread stand (15) ooooooood
20 HCR20041 Cover ooooo
21 MPA00660 Spacer ooooo
22 EPNO00780 Rubber ooooood
23 HCR81073 Thread detecting board ass'y oooooooag
A SCBD04008  Hexagon socket head cap screw with flange (M4x8) OO OO OO0 OOOOO O O M4x80
B SPDD03008 Pan head screw (cross recessed, M3x8) 0000000000 oM3xsd
C NHADO08000 Hexagon nut (M8) Oo0o00ooMmsan
D WPBD08000 Plain washer (M8) 0000oM8no
E WTBK05000 Toothed lock washer (M5) Oo000o0omsd
F NHABO05000 Hexagon nut (M5) O00000omMmsOo
G SBAK04014 Binding head screw (M4x14) 00000000 M4x140
H WPAD05000 Washer (M5) 00 00M50
| STAK04006 Truss head screw (cross recessed, M4x6) 00000O000o0oooMaxed
J WSADO04000  Spring lock washer (M4) O0000Om40d



THREAD STAND

111111




THREAD STAND [0 [J

20a-1

3ER119
El't 000 2 3 4 5
PARTS NAMES |Thread guide A Thread guide B Thread guide C Thread guide D
(by model) (by model) (by model) (by model)
000 |00ooogoood O000o0oood |Joooooodo oooogooogo
MODEL 1502 HCR21061 HCR21070 HCR21080 HCR21090
0o 1504 HCR21161 HCR21170 HCR21180 HCR21190
X1504 HCR21262 HCR21271 HCR21281 HCR21291
1506 HCR21361 HCR21370 HCR21380 HCR21390
X1506 HCR21461 HCR21470 HCR21480 HCR21490
1508 HCR21161 (x2) HCR21170 (x2) HCR21180 (x2) HCR21190 (x2)
El't 000 6
PARTS NAMES |Thread guide E
(by model)
OO0 |00ooogoood
MODEL 1502 HCR21100
0o 1504 HCR21200
X1504 HCR21301
1506 HCR21400
X1506 HCR21500
1508 HCR21200 (x2)




s 2181

X CARRIAGE




X CARRIAGE 1 X* v 1) v 1

21a-1

el EmEs TeE 3EN208 TBE
Ass'y El't Parts No. Parts Names Note
1 HCR79550  Motor TE—4—
2 HR324650  Motor bracket B E—2—IRB ~1096005
3 HR324640  Motor bracket A E—4—HHRA ~1096005
4 HCR24050 Bearing bracket MZ+ISHy b
5 HCR24040  Motor shaft bracket E—F—EF
6 MPB00560 Bearing R7Y2y
7 HCR24071  Drive pulley EREy J—1)
8 HCR24A30 Deceleration pulley ass'y BET—1) 48
9 MPZ03140 Plastic thrust washer (12-18-0.5) RYRZ 4 F—(12-18-0. 5)
10 HCR24060  Drive shaft EREnEH
11 MPV00780  Timing belt BTN L ~1096005
12 - X drive unit base ass'y XEEET~— R #H ~1096005
13 -> 22a Y guide (by model) YHA K (ERERD
14 HR324610  Circuit board bracket EWwIS7vy bk ~1096005
15 HCD81112  Sensor relay board ass'y o —rhiit E iR
16 -> 22a Connecting plate (by model) PIERER (AR
17 -> 22a Connecting plate (by model) ERER (BEAERI)
18 HCR24920 Belt fixing plate ~N)L FEER
19 HCR24580 Belt holding plate ass'y )L MEZ A
20 MPZ03140 Plastic thrust washer (12-18-0.5) RYRS 4 F—(12-18-0. 5)
21 HCR24A50 Tension pulley ass'y Toiarvr—y—#
22 HCR24110 Tension shaft T3 U
23 HCR24101  Tension brakcet FravIsbgyk
24 HCR24121 Tension plate T avik
25 HCR24760  Cover bracket AN—=TZ7v b
26 HCG25212 Base felt N—ZAAZzTIL
27 HCR24741  Stay (right) AT—(H)
28 HCR24751  Stay (left) AT— (&)
29 -> 22a X carriage base (by model) XAR—R (t&FE5))
30 HR324260 Detecting plate IR
31 MPA00930  Spacer AR—4—(-304
32 HCD81102  Position sensor board ass'y Bt oY —EHiRME
33a -> 22a X base cover (right) (by model) XR—ZA13— (B) (BEFERD)
33b -> 22a X base cover (right) (by model) XR—=ZXH/3— (H) &ER)
This can be substituted for "33a". “33¢ &ty FT 33" DATE
In this case, spare parts "33c" should be
used together.
33¢c -> 22a X base cover (by model) XR—Z R — (HFER)
This can be substituted for "33a". “33b "ty FT 33" DA
In this case, spare parts "33b" should be
used together.
34 -> 22a X base cover (by model) XR—ZA3/8— (HFER)
35 HR324890  Xdrive unit cover XEREh /73—
37 -> 22a Timing belt BA TR L
38 EPN00410  Collar bushing HhS5—T v a TB-300
39 EPN00640  Collar $A5— (20mm)
43 HCR24610 Bracket spacer PhEfER A R—Y ~1096005
44 HR324660  Spacer block AR—H—TOvY ~1096005
45 -> 22a Connecting plate (by model) PRIEfER (FEAD
51 EPN00520  Clamp (NK-10N) 4829527 (NK-10N)
52 HR324700  Motor bracket E— 4 —EtiR 1096007 ~
53 MPV01000  Timing belt BALZTUTR)L L 1096007~
54 HR324540  Xdrive unit base XEEER— X 1096007~
55 HR324710  Circuit board bracket EWRITZ7v b+ 1096007~
56 HR324720 Bracket spacer BEHRAR—H— 1096007~
57 HR324730  Spacer AR—H— 1096007 ~
58 HCU25080  Tension bracket FrarvIsryk 1096007 ~



s 2182

X CARRIAGE




X CARRIAGE 1 X* v 1) v 1

#H ER
Ass'y ElI't

21a-2

HBEmES
Parts No.

Parts Names

i

3EW208

e
Note

CO N<XZSZ< 0WIODUVOZ2Zrc _TMMmMOUOT® >

SCAA04012
NHCK04000
SHBK04030
SPAD03030
SCAA05016
SCGA04018
SGAK04012
SSAA04005
STAK04006
SPDK04008
WSAAQ04000
WPAA04000
SCGA04016
SCGA03010
SCAA04025
SPDD03015
SCGA04010
SCAA03008
SCAA03006
SCBD04006
SCAA04008
SHBK04025

Hexagon socket head cap screw (M4x12)
Hexagon nut (M4)
Hexagon head bolt (M4x30)

Pan head screw (phillips, M3x30)
Hexagon socket head cap screw (M5x16)
Hexagon socket head cap screw (M4x18)
Flat head screw (cross recessed head, M4x12)
Hexagon socket set screw (M4x5)

Truss head screw (Phillips, M4x6)

Pan head screw (phillips, M4x8)

Spring lock washer (M4)

Plain washer (M4)

Hexagon socket head cap screw (M4x16)
Hexagon socket head cap screw (M3x10)
Hexagon socket head cap screw (M4x25)
Pan head screw (phillips, M3x15)
Hexagon socket head cap screw (M4x10)
Hexagon socket head cap screw (M3x8)
Hexagon socket head cap screw (M3x6)
Hexagon socket head cap screw with flange (M4x6)
Hexagon socket head cap screw (M4x8)
Hexagon head bolt (M4x25)

AN ERIL & (M4x12)
Fv b (M4, 37&)
FNARIL ~ (M4x30)
FTFRAGEGER/NM L (M3x30)
ANANRMTERIL L (M5x16)
NAFMTERIL L (M4x18)
+FEARFEMN L (M4x12)
RANFEIESHR L (M4x5)
+FyUtE FS RN L (MAx6)
+FrATELZNM L (M4x8)
(FraEE (M)

TEE (M)
ANAFMTERIL L (MAx16)
RANMSERIL F (M3x10)
RANRMSERIL & (M4x25)
+FftELZERNQL (M3x15)
FUTERIL B (M4x10)
FUTEMRIL b (M3x8)
guftERIL & (M3x6)
FUTETS U ORIL b (M4x6)
FFERIL b (M4x8)
AL b (M4x25)

\

7

FOFDESESEE

22 aH

N
7z



X CARRIAGE

e 2281

33c




X CARRIAGE XF+v 1)y

22a-1

3EV825
El't 8K 13 17
PARTS NAMES |Y guide (LM guide) |Connecting plate
B YA« r wHa 1) EEER
MODEL 1502 HCR24461 HR324151
HfE 1504] HCR25101 HR324161
X1504 HCR25101 HR324171
1506 HCR25101 HR324181
X1506 HCR25101 HR324191
1508 HCR25101 HR324201
EI't . $8H 29 33a 33b 33¢c 34
PARTS NAMES [X carriage base|X carriage X carriage X carriage X carriage
BEA | XR—X base cover base cover base cover base cover
(right) (right) XR—ZAB/N— [ XR—ZH/\—
XR—ZAN— () [XA—2H/1N— (&)
This can be This can be
substituted for substituted for
“33a”. “33a”.
In this case, In this case,
spare parts “33c” |spare parts “33b”
should be used should be used
together. together.
33 &£tV T 33 &Y T
“33a" DA “33a" DR R
HR324270 HR324740
MODEL 1502] HR324001 (~1087002) | (1099002~) - -
HR324280 HR324750 HR324450
BtE 1504 HR324011 (~1097002) | (1097011~) | (1097011~) -
HR324290 HR324760 HR324450
X1504| HR324021 (~1097004) | (2097012~) | (1097012~) HR324450
HR324280 HR324750 HR324450
1506 HR324031 (~1097009) | (1097010~) | (1097010~) HR324450
HR324290
X1506] HR324041 (~1095013) HR324760 HR324450 HR324440
HR324300 HR324770 HR324450
1508 HR324051 (~1098004) | (1099005~) | (1099005~) HR324440
ElI't . 8K 37 16 45
PARTS NAMES |Timing belt Connecting plate [Connecting plate
BRE |24V TR)LF (by model) (by model)
PoBftiR (BAER)) (#HoEsER (HFER)
MODEL 1502 MPV00950 HR324081 -
HetE 1504  MPV00790 HR324091 -
X1504] MPV00950 HR324101 -
1506 MPV00790 HR324091 HR324111
X1506] MPV00950 HR324121 HR324131
1508 MPV00790 HR324091 HR324141




-1

3EU127 23a

Y CARRIAGE 1




Y CARRIAGE 1 OOOOOODO 1

23a-1

0 oo ooooo goo 3gu127 00O
Ass'y El't Parts No. Parts Names Note
1 HCR79560 Motor ooogd
2 HCR25032 Motor pulley oopooooo
3 HCG25320 Motor spaser ooooo
5 HCR25041 Deceleration pulley ooooo
6 HCR25020 Y motor base Yyoooooood
7 MPB00750 Bearing ooooo
8 MPV00810 Timing belt oooooooo
9 -> 24a Y carriage drive shaft (right) (by model) 0000000000
10 -> 24a Y carriage drive shaft (left) (by model) 0000 0oooooo
11 HCR25180 Y shaft collar ooooo
12 HR325100 Y base (right) yoOoooo
13 HR325110 Y base (left) yooono
14 HCR25052 Drive pulley ooooo
15 HR325250 Belt fixing plate oooooo
16 HR325120 Stay (right) ooo@)
17 HR325130 Stay (left) ooo@)
18 HCR25170 Detecting plate ood
19 HCR25110 Idler pulley bracket oo0bDOoOooooo
20 HCR25120 Idler shaft ooooo
21 HCR25A30 Idler pulley ass'y oooooooo
22 MPZ03140 Plastic thrust washer (12-18-0.5) 0000000 (12-18-0.5)
23 MPR00630 E-ring (E-10) 00 000(E-10)
24 HCR25131 Tension plate oopoooo
25 MPV00890 Timing belt oooooooo
26 HR325240 Y guide YOodOood
27 HCD24072 Sensor bracket ooo-0o000
28 HCD81102 Position sensor board ass'y ooooooooo
29 HCR26013 Center carriage base ooooooo
30 HCR26250 Base bracket oooooo
31 MPZ02610 Pin (dia. 5x25) 00000 @ 5x250
32 HCD81112 Sensor relay board ass'y ooooooooo
33 HCR25091 Y carriage base bracket Yyoooooood
34 MPV00830 Timing belt oooooooo
35 HCR25010 Y drive unit base bracket Yooooo
36 HR325150 Y carriage base bracket B oooooooo
37 HCR26A20 Tension bracket ass'y ooooooooooooo
38 HCR25A20 Idler pulley bracket ass'y oooooooood
40 HCR26200 Pulley bracket R ooooooooboo
41 HCR26210 Pulley bracket L ooooooooboo
42 HCR26101 Tension bracket oo0oOooooboooo
43 HCR26080 Rear pulley shaft ooooooo
44 HFR25A40 Rear pulley ass'y oopooooo
45 HCR26090 Rear pulley collar ooooooooo
46 HCR26122 Tension plate oopoooo
47 HCR26290 Guide rail plate (front) oooooooono)
48 HCR26300 Guide rail plate (rear) ooooooooo)
49 HCR26260 LM guide LMO O Qd
50 HCR26270 Connecting plate oooooo
51a HCR26280 Connecting base ooooo
51b HCR26281 Connecting base ooooo
This can be substituted for "51a". "5la'0 000
52 HCR26061 Connecting plate ood
53 HCR26180 Connecting bracket ood



2

3EU127 23a

Y CARRIAGE 1




Y CARRIAGE 1 OOOOOODO 1

23a-2

0 oo ooooo goo 3gu127 00O
Ass'y El't Parts No. Parts Names Note
54 HCR26221 Center carriage cover oooooooo
55 HCR26230 Cloth guard ooogd
56 MPA00600 Plastic spaser 00000000 0Cce-0612-10
57 MPA00610 Plastic spaser 000000000CC-0612-20
58 MPA00590 Spaser 0000000 0CF-306E
59 MPZ02720 Plastic tape 00000000000000000
62 MPC00010 N-coupling (15-15) NODODODDODODO N-15-15
A SBADO03005 Binding head screw (M3x5) O0Oo0O0DOoOoOMm3xs0O
B SCAA03006 Hexagon socket head cap screw (M3x6) O00000000M3x60
C SSAA04005 Hexagon socket set screw (M4x5) 00000000 00M4x50
D SCAD04010 Hexagon socket head cap screw (M4x10) 000000000 M4x1o0
E WSAD04000 Spring lock washer (M4) ooooom4ad
F SCAD04008 Hexagon socket head cap screw (M4x8) 000000000 M4x80
G SCGA05014 Hexagon socket head cap screw (M5x14) 000000000 M5x140
H SGAK03006 Flat head screw (phillips, M3x6) 00000000 OoOgM3xe D
I SSAA05005 Hexagon socket set screw (M5x5) 0000000000 M5x5 0
J SCGA04020 Hexagon socket head cap screw (M4x20) 000000000 M4x200
K SCAD04020 Hexagon socket head cap screw (M4x20) 000000000 M4x200
L NHBD04000 Hexagon nut (M4) 00 00M40
M WPBAD04000 Plain washer (M4) 0000M40
N SPDK04008 Pan head screw (phillips, M4x8) 00000000000 M4x80
O SCAA04025 Hexagon socket head cap screw (M4x25) 000000000 M4x250
Q SSAA04008 Hexagon socket set screw (M4x8) 0000000000 M4x80
R STAK04006 Truss head screw (phillips, M4x6) 000000000000 M4axe O
S SCAA04008 Hexagon socket head cap screw (M4x8) 000000000 M4x80
T SCEA04006 Hex socket low head screw (M4x6) 000000000 00M4x6 0
U SCGA04012 Hexagon socket head cap screw (M4x12) 000000000 M4x120
W SCAA03010 Hexagon socket head cap screw (M3x10) 000000000 M3x100
X SCGD04010 Hexagon socket head cap screw (M4x10) 000000000 M4x1o0
Y SSAA05008 Hexagon socket set screw (M5x8) 0000000000 Msx80
Z STAK02C10 Pan head screw (phillips, M2.3x10) O0000000000Mm2.3x100
a WPAK02C00 Plain washer (M2.3) 0oo00ooM2.30
b SPDK03014 Pan head screw (phillips, M3x14) OO000o0o00000O0M3xi4o
¢ WPAK03000 Plain washer (M3) 0000M30
d NHAKO03000 Hexagon nut (M3) O0000M30



Y CARRIAGE A

333333

-



Y CARRIAGEA T OO OODNO O

24a-1

El't 000
PARTS NAMES

9
Y carriage drive shaft

(right)

10

Y carriage drive shaft

(left)

gobo |obooooo gooogon
1502 HCR25221
1504 HCR25231
MODEL X1504 HCR25241 HCR25251
oo 1506 HCR25241 HCR25251
X1506 HCR25260 HCR25270
1508 HCR25260 HCR25270

RANB12



FELECTRIC PARTS 1 ., 208-1




ELECTRIC PARTS 1 0O0OUODO O 26a-1

O o0 ooooo aoo RAR330 [
Ass'y El't Parts No. Parts Names Note
1 HCR81213 CONT-R2 board ass'y CONT-R20 00
2 HCR29030 Serial board bracket A 00o0o0oooooogA
3 HCR29070 SQI connector bracket sQUODOooooong
4 HCD72713 RS232C cable RS232CcO 00O
5 HCR71141 OP-DC power cord OopP-DCOOODOO



e, 200-1

ELECTRIC PARTS 2




ELECTRIC PARTS 2

=
I:II:I2

26b-1

HmE s TeE

Parts No. Parts Names
1 HR327100 Left cover BOXZE /3 —
2 HR327080  Right cover BOXH A1 /83—
3 HCR27041 Rear cover BOXE H1/3—
4 HCR27053  Main uint base BR~A—X
5 HCR27110 Base plate B N—X 1B
6 HCR81040  Power relay circuit board BIRP#ER

7 HCR79182 Inverter set

10 EPK01460  Switching power supply
11 EPK01110 Noise filter

12 EPF00300  Circuit protector

13 EPN00890 Rubber (¢ 15)

A onR—4—ty
ALY FUTER (24V)
JAXTLINE—
Y—Fy b TOTHHE—
goxw bk (¢15)

14 HCR79570  Pulse motor driver PMRESA /13—
15 HCB29312  Cord lid a—FE

16 HCR79511 DC fan unit DCT 7>

17 EPK01060  Filter TA4ILE—

18 EPS00891  Power switch BERRAVTF

19 HCR27060  Switch cover SWAH/N—

A STAK04006 Truss head screw (Phillips, M4x6) TFRAAGE LT RD L (M4x6)
SPDD04008 Pan head screw (Phillips, M4x8) FTFIFELERN L (M4x8)
SPDD04006 Pan head screw (Phillips, M4x6) FTFIFELERNR L (M4x6)
SPDD03015 Pan head screw (Phillips, M3x15) TFIfFELENR L (M3x15)
SGAD04020 Flat head screw (Phillips, M4x20) +FouftEM/Aa L (M4x20)
WSAD04000 Plain washer (M6) FEE (M6)

NHAD04000 Hexagon nut (M4) NATY R M)

SBAB03005 Binding head screw (M3x5) NA 2 Fipa L (M3x5)
STAK04008 Truss head screw (Phillips, M4x8) +FIAFE RS R L (M4x8)
SCAD06012 Hexagon socket head cap screw (M6x12) 7NAJUTERIL b (M6x12)
WPAD06000 Plain washer (M6) EEEE (M6)

X oI OmMmOOw



ELECTRIC PARTS 3 worns 20C-1




ELECTRIC PARTS3 0O0OUODO 3 26c-1

O o0 ooooo aoo FrRQ126 [0
Ass'y El't Parts No. Parts Names Note
1 HCD00771 Cover stud | ooooooo
2 EPNO0O0710 Clip goooooooao
3 EPN00100 Cable clamp (CKN-13) 0000000 (CKN-13)
4 EPN00030 Cable tie (SKB-2M) 0000000 (SKB-2M)
5 EPN00220 Cable tie (SKB-80) 0000000 (SKB-80)
6 EPNO00100 Cable clamp (CKN-13) 0000000 (CKN-13)



2/7a-1

CONTROL BOX 1 (S.No. ~1095007) ...




CONTROLBOX1 0O0OOO0OOOOOO1

0 oo ooooo ggo 3ave0l 00
Ass'y El't Parts No. Parts Names Note
1 HCD79610 7in. MX Core module 7000MXOODOOODOO
2 EPZ01224 Memory card oo0DoOooDoo
5 HCD72522 Switch cord ooswoOod
8 HCD79960 Gasket ooooo
9 HCD29A12 T-P panel ass'y T-POOOO
10 HCD81223 LCD-CE-MX board ass'y LCD-CE-MXO O O
12 - Rear cover ass'y oooooo
13 HCD29433 Sealed case A oo0oooooo
14 MPA00690 Stud 000ooDodBSB-318-6E0
19 EPZ01480 Touch panel ooooon
20 EPZ01490 7in LCD 7000LCD
21 HCD79650 Display bracket A ass’y 0000000000 0A
25 HCD29582 Front panel oo0DoOooDoo
28 HCD81160 TP-switch board ass'y TP-swO OO OO
33 HCD50030 Key top (CUT) ODoo0o0ooooon
35 HCD50040 Button (START/STOP) oo0ooooooo/moono
36 HCDU29303 Display module HDM07000T JooobooooddnHDMO7000T
A SBCK03008 Binding head tapping screw (M3x8) PTOOODODDO O M3x80
| SBAD03006 Binding head screw (M3x6) 00000000 M3x60

2/7a-1



CONTROL BOX 1 (S.No. 1096004~) .....27aa-1




CONTROLBOX1 0O0OOO0OOOOOO1

0 oo ooooo ggo s3veol [0
Ass'y El't Parts No. Parts Names Note
1 HCD79670 7in MX6 module 00o0oMXeD oo
2 EPZ01224 Memory card oo0DoOooDoo
5 HCD72522 Switch cord 2 gooswooogo2
8 HCD79960 Gasket ooooo
9 HCS29A10 Touch panel ass'y ooooooo
10 HCD81261 LCD-T board ass'y ooDo-o0o0go
12 HCDU29591A Rear cover ass'y ooooon
13 HCD29434 Sealed case A oo0oooooo
14 MPA00690 Stud 000ooDodBSB-318-6E0
19 EPZ01480 Touch panel ooooon
20 EPZ01490 7in LCD 7000LCD
21 HCD29600 Display bracket ass’y oo0oooooo
25 HCS29010 Front panel oo0DoOooDoo
28 HCD81161 TP-switch board ass'y TP-SWO OO
29 HCB81180 USB connector board ass'y oooo0ooooooo
33 HCD50030 Key top (CUT) ODoo0o0ooooon
35 HCD50040 Button (START/STOP) oo0ooooooo/moono
36 HCSU29010 Display module O0000ooooooo
A SBCK03008 Binding head tapping screw (M3x8) PTOOODODDO O M3x80O
| SBAD03006 Binding head screw (M3x6) 00000000 M3xe0

2/aa-1



27b-1

R2N712

CONTROL BOX 2




CONTROLBOX 2 UOO0O0Odooogoon 2

27b-1

0 oo ooooo goo RAQ930 [0
Ass'y El't Parts No. Parts Names Note
1 HCR29080 Earth cord blacket goooooooogo
5 HCR29010 Fixing arm oooooo
6 HCD29152 Support shaft A OO0OA
7 HCD29470 Bracket A oA
8 HCD79450 Emergency stop switch (with cable) Oo0oooO0ooooooooao
9 HCD29480 Emergency stop blacket ooooooooo
10 MPROO0OO080 E-ring (E-5) JoooooEe-50
11 EPKO00890 Clamp filter goooooood
36 HCD37092 Knob screw A (M4) ooooo
A SPDK04010 Pan head screw (cross recessed, M4x10) 00000000000 M4x100
B WPAD04000 Washer (M4) 0o0odoMan
C SPDD03006 Pan head screw (Phillips, M3x6) 00000000000 M3xe0
D SBCD04010 Binding head screw (phillips, M4x10) 00000000 M4x100
G SBAD03005 Binding head screw (phillips, M3x5) O000000D0OM3x50



CONTROL BOX (10.4 in) 1 (S.No. ~1095007)...... 27¢-1




CONTROL BOX 1(10.4in) O > tBE—)LiRY D X1(10.4 in) 27c-1

W N BeEs % AvE25 BE
Ass'y  EI't Parts No. Parts Names Note
1 HCD79630  10.4in.MX Core module 1044 FNXaT7ED 2 —IL
2 EPZ01224 Memory card AEY—H—F
5 HCD72522  Switch cord 2 BN —F2
7 HCD79590  Gasket HRTy b
8 MPA00800  Stud AAX#% v K (BSB-311E)
9 MPA00790  Stud ARAX#%w K (BSB-304. 5E)
10 HCD81223  LCD-CE-MX board ass'y LCD-CE-MXE: 4 8
12 - Rear cover ass'y )7 Hh—#A
13 HCD29433  Sealed case A —ILRT—ZXA
14 MPA00690  Stud ABAX%y K (BSB-318-6E)
17 HCD29540  Rear cover (10.4 in) EH/—(10.4 in)
18 EPZ01411  LCD unitass'y (10.4 in) HER AR (10.4 in)
24 HCD29572  Front panel (10.4 in) 782 k)L (10.4 in)
26 HCD29444  Sealed case B =LK —2B
28 HCD81161  TP-switch board ass'y TP-SWER (#E)
33 HCD50030  Key top (CUT) F—ry T (RUY)
35 HCD50040  Button (START/STOP) ) T7RE Y (FR/fEL)
36 HCDU29332 Display module 10.4inch HDM10400T T4 RATLAED2—)L 10.4inch HDM10400T

N2 Fihal (M3x4)
PT/N14 > K4 L (M3x8)
N2 Fiha L (M3x6)

A SBAD03004 Binding head screw (M3x4)
B SBCKO03008 Binding head tapping screw (M3x8)
SBADO03006 Binding head screw (M3x6)



CONTROL BOX (10.4 in) 1 (S.No. 1096004~),..... 27ca-1

A
[
0.

AR\ -




CONTROL BOX 1 (10.4in) 31> kE—JLR w4 ZX1(10.4 in)

27ca-1

R BmEs TR ave2s BB
Ass'y  EI't Parts No. Parts Names Note
1 HCD79680  10.4in MX6 module 10. 44 > FMX6ED 2 —IL
2 EPZ01224 Memory card AEY—H—F
5 HCD72522  Switch cord 2 RSN — K2
7 HCD79590  Gasket ARy
8 MPA00800  Stud FAX%y K (BSB-311E)
9 MPA00790  Stud FAX% -y K (BSB-304. 5E)
10 HCD81261  LCD-T board ass'y L CD-TER#H
12 HCDU29591A Rear cover ass'y 7 h—48
13 HCD29434  Sealed case A O—ILRT—XA
14 MPA00690  Stud FAX%y K (BSB-318-6E)
17 HCD29540  Rear cover (10.4 in) EH/—(10.4 in)
18 EPZ01411  LCD unitass'y (10.4 in) HER AR (10.4 in)
24 HCS29020  Front panel (10.4 in) 782 k)L (10.4 in)
26 HCD29444 Sealed case B Y=LK r—2ZB
28 HCD81161  TP-switch board ass'y TP-SWER (#E)
29 HCB81180  USB connector board ass'y UusBaxy 42 &k
33 HCD50030  Key top (CUT) F—ry T (RUIY)
35 HCD50040  Button (START/STOP) o) F7RE Y (BR/fEL)
36 HCSU29020 Display module 10.4inch TARTLAED2—)L 10.4inch
A SBAD03004 Binding head screw (M3x4) INA 2 R L (M3x4)
B SBCK03008 Binding head tapping screw (M3x8) PT/x1 > F4a L (M3x8)
| SBAD03006 Binding head screw (M3x6) INA 2 Ripa L (M3x6)



CONTROL BOX (10.4 in) 2 e 270-1




CONTROLBOX (104in)2 OO0 OOOOOOO (10.41in) 2 27d-1

0 oo ooooo goo RAQ930 [0
Ass'y El't Parts No. Parts Names Note
1 HCR29080 Earth cord blacket goooooooogo
5 HCR29570 Fixing arm (10.4 in) 000000 (10.4in)
6 HCD29152 Support shaft A OO0OA
7 HCD29560 Bracket A (10.4 in) OO0A(10.4in)
8 HCD79550 Emergency stop switch (with cable) Oo0oooO0ooooooooao
9 HCD29550 Emergency stop blacket ooooooooo
10 MPROO0OO080 E-ring (E-5) JoooooEe-50
11 EPKO00890 Clamp filter goooooood
36 HCD37092 Knob screw A (M4) ooooo
A SPDK04010 Pan head screw (phillips, M4x10) 00000000000 M4x100
B WPAD04000 Washer (M4) 0o0odoMan
C SPDD03006 Pan head screw (Phillips, M3x86) 00O000000o0oodM3xen
D SBCK04010 Binding head tapping screw (phillips, M4x10) PTO OO0 0O 0O 0O M4x100
I SBAD03004 Binding head screw (phillips, M3x4) O000000D0OM3x40



LASER POINTER i 21 €-1




ER POINTER OO OO OOMOO[

LAS

agoooo aoo RAC314 OO

Ass'y El't Parts No. Parts Names Note

1 HCR79411 Laser pointer ooooooooo

2 HCR28020 Cylinder clip ooooooooo

3 HCR28030 Clip shaft ooooo

4 HCR28040 Pointer shaft oooooo

5 EPNO0710 Clip goooooooa

7 HCRU28010 Laser pointer unit ass'y oodooooooooo

8 HCR51010 Caution sticker ooooooo

A SCAD04012 Hexagon socket head cap screw (M4x12) 000000000M4x120

B NHCD0O4000 Hexagon nut (M4) oooooomMmanoood

27e-1



sz 21 1= 1

SAFETY SENSOR

for EURO




SAFETY SENSOR 000000 [

271-1

ooo oooood oo RAQ512 [0
ss El't Parts No. Parts Names Note

1 HCR28C10 R2 needle sefty sensor ass'y (for 2, 4 head) R200000000OOO0O00O00000

1 HCR28C20 R2 needle sefty sensor ass'y (for X4, 6 head) R2000000000000000000O

1 HCR28C30 R2 needle sefty sensor ass'y (for X6, 8 head) R200000000000000000O0O
2 HCR79490 Needle sefty S5 sensor ooooooooog

3 HCR73010 Needle sens. relay (2-4) cordd (for2,4head) OO0O0OO00OO0O@R-4)000 0OO0DOO0OOOO
3 HCR73020 Needle sens. relay (X4-6) cordd (for X4, 6 head) ] OO OO OO0 (X4-6)0 00 000000000
3 HCR73030 Needle sens. relay (X6-8) cordO (for X6, 8 head)] O OO OO OO (X6-8)0 00 000000000
4 HCR28072 F sensor bracket FOOODODOOOOOo

5 MPZ03170 Hole plug 000000CP-30-HP-5

6 HCR28D10 R2 back sefty sensor ass'y (for 2, 4 head) RRODDODO0OO0O0O0O0O0O00O0O00O0

6 HCR28D20 R2 back sefty sensor ass'y (for X4, 6 head) R200000O0ODOOODOOOOOOOODO
6 HCR28D30 R2 back sefty sensor ass'y (for X6, 8 head) R20000000O000O00DOODOOODOO
7 HCR79450 Back sefty S1 sensor 0ooooooo*xoo

8 HCR79460 Back sefty S2 sensor 0ooooooo*xoo

9 HCR79470 Back sefty S3 sensor oooooooo*xoo
10 HCR79480 Back sefty S4 sensor oooooooo*xoo
11 HCR72950 Sensor relay (2-4) cord (for 2, 4 head) 0000000O00DbOO00OO00 bOoDoOoDbOon
11 HCR72960 Sensor relay (X4-6) cord (for X4, 6 head) 000000000000000 000000000
11 HCR72970 Sensor relay (X6-8) cordO (for X6, 8 head) 0000000000000 D0O0 000000000
12 HCR28080 R sensor pillar (right) ROOODOODOOO)
13 HCR28090 R sensor pillar (left) ROODOOOODO)
14 HCR28100 Sensor cover (right) ooooooooo)
15 HCR28110 Sensor cover (left) oooooooon)
16 HCR28120 R sensor base ROODOODOODO
17 HCR28131 Safe guard (right) oooooo@)
18 HCR28141  Safe guard (left) oooooo@)
19 HCRU28C1 HCR2 needle sefty sensor ass'y (for EURO) HCR2ODODOOODOOO

without "3" %LHEOD
20 HCRU28D1 HCR2 back sefty sensor ass'y (for EURO) HCR2ODODOOODOOO
without "11" EURO
"11"00

A SBAD03008 Binding head screw (M3x8) 00000000 M3x80O

B SBBD04020 Binding head screw (M4x20) O00000000OM4x200

C SBAK04008 Binding head screw (M4x8) 00000000M4x8 0

D SBAD03006 Binding head screw (M3x6) 00000000M3x6 O

E STAK04006 Truss head screw (phillips, M4x6) 000000000000 M4xe O

F SCAA06015 Hexagon socket head cap screw (M6x15) 000000000Mex150

G WSAA06000  Spring lock washer (M6) ooooomMed

H WPAAO06000 Plain washer (M6) ooooMed



BOBBIN WINDER e 28A- 1




BOBBIN WINDER [ [J [1 [ []

28a-1

0 oo ooooo goo 3aualy 00O
Ass'y El't Parts No. Parts Names Note
1 HCG60140 Thread guide plate ooogd
2 M0445080 Eyelet oopoooo
3 HCG60130 Thread guide pillar ooooo
4 HMF20571 Thread stand felt (dia. 80) 00000e 800
5 HSA20010 Plastic spring oopoooo
6 HCD60111 Thread stand pin ooood
7 HCB60103 Thread guide unit oooooo
8 HCR36020 Thread tension bracket oooooo
9 M0402052 Thread stand pin ooooo
10 HCR36031 Winder cover oopooooo
11 HCB60191 Guide ggo
12 HCD60012 Shaft good
13 HCD60053 Winder base ass'y ooooooooo
14a MPA00340 Stud 00 000 BSB-420ED0
14b MPA00540 Stud 0000 0OBSB-422E0
This can be substituted for "14a". "4a'0000
15 HCB60210 Cushion ooooo
16 HCB60200 Spacer ooooo
17 HCD79221 Switch good
18 HCB60061 Spring ooooo
19 HCB60160 Lever ass'y ooogd
20 HCD79210 Motor ass'y ooooo
21 MPR00110 SE-ring (SE-7) gooooogse-70
22 MPR00080 E-ring (E-5) 0oooooEe-50
23 HCR36011 Thread stand bracket ooogd
A SCBD04008 Hex socket head cap screw with flange (M4x8) D 0000000 OO0 OO M4x80
B STAK04006 Truss head screw (cross recessed, M4x6) 000000000000 M4xe0
C NHADO08000 Hexagon nut (M8) Oo0o00oomsn
D WSADO08000 Spring lock washer (M8) 0O0000M8n
E WPAD08000 Plain washer (M8) 000oMs8no
F WPAD04000 Plain washer (M4) 0000m40
H WSADO04000 Spring lock washer (M4) O0000om40d
| NHADO04000 Hexagon nut (M4) O0o00oooman
J SPDK04008 Pan head screw (Phillips, M4x8) 00000000000 M4x80
K STAK04006 Truss head screw (Phillips, M4x6) 000000000000 M4xed
L SSAA03003 Hexagon socket set screw (M3x3) 000000000 0M3x30
M SCAA03005 Hexagon socket head cap screw (M3x5) 000000000 M3x50
N NHAA04000 Hexagon nut (M4) O0o00oooman
O SCAA04012 Hexagon socket head cap screw (M4x12) 000000000 M4x120
P SPAC02010 Pan head screw (Phillips, M2x10) O0oo0ooooo0oooMaxion
R WPBA04000 Plain washer (M4) 0000m40



CAP FRAME (DRIVE FRAME) e 2981




CAP FRAME (DRIVE FRAME)

00000000 29a-1

0 oo ooooo ggo Fsa22 00O
Ass'y El't Parts No. Parts Names Note
1 HR343A10 Drive frame ass'y A (red) ooboooobooog
1 HR343B10 Drive frame ass'y B (blue) ooboooobooog
2 FRA43790 Wire fixing plate ooooooDo
3 FRA43830 Rail bracket oooooo
4 FRA43820 Rail ggo
5 FRA43780 Wire oooo
6 FRA43591 Lever bracket (right) oo0oOooooboooon
7 FRA43560 Hold lever ass'y (right) o00o0o0oooDbOo
8 FRA43620 Torsion coil spring (right) oo0oOooooboooon
9 FRA43611 Support pin ooooog
10 FRA43800 Wire keeper ooooon
11 FRA43603 Lock pin ooooog
12 FRA43550 Spring oono
13 FRA43542 Center guide oo0DoOooDoo
14 FRA43651 Lever bracket (left) 00o0o0bOooooDao
15 FRA43630 Hold lever ass'y (left) ooooooooo
16 FRA43660 Torsion coil spring (left) oo0oOooooboooon
17 FRA43670 Plate nut (M4) 0ooooDooomMmad
18 FRA43680 Plate nut (M3) ooooooooomMm3d
19 FRA43843 rotary cylinder ooooo
20 FRA45020 Guide gooooo
21 FRA45070 Protect sheet ooooooog
22 FRA45050 Guide bracket ooooooo
23 FRA45040 Guide support (left) oo0oooooo
24 FRA45030 Guide support (right) oo0oooooo
25 FRA43691 Reinforcement plate ooo
26 HCD43011 Ring holder ooooooDo
27 HCD43060 Guide roller pin O0oooooooDoooo
28 FRA43520 Bearing ooooo
29 FRA43751 Guide roller spacer O0000ooooooo
30 FRA43513 Guide roller o00oOooooboo
31 HR343000 Cap frame bracket A Ooooooooo
32 HR343010 Cap frame bracket B Ooooooooo
33 HR343050 Knob screw D oooogb
34 MPR00480 E - ring ooonooJe-8
A SPDD04012 Pan head screw (phillips, M4x12) O00000D00000M4x120
B SGAD04008 Flat head screw (phillips, M4x8) 00000000000 M4x80
C SPFD04008 Pan head screw (phillips, M4x8) 00000000000 M4x80
D NHADO03000 Hex nut(M3) Ooo0ooooMm3no
E SPAD03005 Pan head screw (phillips, M3x5) 00000000000M3x50
F STAD03004 Truss head screw (phillips, M3x4) 000000000000 M3x40
G SPDD04010 Pan head screw (phillips, M4x10) 00000000000 M4x100
H NHCD04000 Hex nut (M4) 000000man
| WSADO04000  Spring lock washer (M4) 00000M40d
J SPDD04008 Pan head screw (phillips, M4x8) 00000000000 M4x80
K NHADO05000 Hex nut (M5) O0O0o00oomMmso
L WSADO05000 Spring lock washer (M5) 00000Ms0
M WPADO05000 Plain washer (M5) 0000M50
N SPDD04006 Pan head screw (phillips, M4x6) 00000000000 M4x6)
Q SGAD03004 Flat head screw (phillips, M3x4) 000000000 OM3x40



CGBKC10 29b_1

CAP FRAME (HOLD FRAME)




CAP FRAME (HOLD FRAME) 00O O0O00O0O 29b-1

0 oo ooooo ggo cskclo. OO
Ass'y El't Parts No. Parts Names Note
1 FRA44003 Cap hold frame ass'y (wide type) Oo0o0ooooooooooo
2 FRA44210 Position braket oopooooo
3 FRA44180 Cap marker oo0bDOoOooooo
4 FRA44103 Cap hold frame (wide type) ooooooooooooo
5 FRA44050 Cap holder bracket ooooooooo
6 FRA44031 Hook gogooooaa
7 FRA44201 Cap holder A gooooooooo
8 FRA44090 Clip good
9 FRA44013 Guide pin ooooo
10 FRA44022 Grip bracket oo0bDOoOooooo
11 FRA44260 Grip guide oopooooo
12a FRA44042 Cap grip oooooo
12b FRA44270 Cap grip oooooo
13 FRA44160 Latch gooooo
14 FRA46502 Cap hold frame ass'y (low profile type) ooooooooooooooon
15 FRA46025 Cap hold frame (low profile type) ooooooooocooooo
16 FRA44240 Position braket oo00oOooooboon
17 FRA46550 Clamp C goooo
18 FRA46620 Spring clip oopoooo
19 FRA46141 Spacer ooooo
20 FRA46610 Side holder ass'y oooooood
21 FRA46630 Side holder cushion ooooooo
22 FRA46182 Side holder ooooo
23 FRA46082 Bracket ooooo
24 FRA44251 Caution sticker oopooooo
25 FRA46520 Side support (right) oooooooo
26 FRA46561 Side support ruber (right) ooooooooogd
27 FRA46530 Side support (left) oooooooo
28 FRA46571 Side support ruber (left) ooooooooogd
29 FRA46212 Clamp B goooo
30 FRA46151 Latch bracket ooooooooo
31 FRA44170 E-ring good
32 FRAU44270 Cap grip set oooooooo
This can be substituted for "12a". "12a" 0000
B NWBK03000  Wing nut (M3) 0DO000000M30
C NHADO04000 Hex nut (M4) O0o00oooMman
D WPADO04000 Plain washer (M4) 0000M40
E SPAD03003 Pan head screw (phillips, M3x3) 000000000 00M3x3)
F SPAD03005 Pan head screw (phillips, M3x5) 000000000 00M3x5)
G SPDD04006 Pan head screw (phillips, M4x6) 00000000000 M4xed
H SPDD04012 Pan head screw (phillips, M4x12) 00000000000 M4ax1z0
| SGAD04008 Flat head screw (phillips, M4x8) 0000000000M4x80
J SPDD03005 Pan head screw (phillips, M3x5) 000000000 00M3x50
K SPDD03004 Pan head screw (phillips, M3x4) OO0O000000000M3x40
L NHADO03000 Hex nut(M3) 0O0000oM3o
M WSADO03000 Spring lock washer (M3) 00000M30
N SGAD03004 Flat head screw (phillips, M3x4) 0000000000M3x40
O WPADO03000 Plain washer (M3) 0O00oM3d
P WPBD03000 Plain washer (M3) 0000M30
Q SGAD03006 Flat head screw (phillips, M3x6) 0000000000 M3xe0
R NHCD03000 Hex nut (M3) 000000M30
S SBAD03005 Binding head screw (M3x5) 00000000 M3x50



FRL101 29C_ 1

)

CAP FRAME (CAP STRETCHER




CAP FRAME (CAP STRETCHER)

0000D000029¢-1

EEEEEEEE 000 FRL101 O O
Ass'y El't Parts No. Parts Names Note
1 FRA44504 Cap stretcher (wide type) oodooooooooo
2 FRA44600 Base E ooooo
3 FRA44610 Stopper A oooooo
4 FRA44581 Hinge oono
5 FRA44590 Base D ooooo
7 FRA44620 Tension coil spring oood
9 FRA44562 Base B ooooo
11 FRA44571 Base C agoooo
13 FRA44630 Cushion ooooooo
14 FRA44531 Back plate oooooog
15 FRA44541 R block agoooo
16 FRA43591 Lever bracket (right) ooooooooood
17 FRA43560 Hold lever ass'y (right) ooooooooo
18 FRA43620 Torsion coil spring (right) Oo0oooooooog
19 FRA43611 Support pin ooooo
20a FRA43602 Lock pin ooooo
20b FRA43603 Lock pin ooooo
20 FRAW43603 Lock pin set oooooooog
This can be substituted for "20a". "20" 0000
21 FRA43550 Spring oono
22 FRA43542 Center guide oooooog
23 FRA43651 Lever bracket (left) 000000o0ooooo
24 FRA43630 Hold lever ass'y (left) ooooooooo
25 FRA43660 Torsion coil spring (left) 000000o0ooooo
26 FRA44511 Cylinder ooooo
27 FRA44521 Stretch plate (wide type) 00o0000o0oooooo
28 FRA46352 Cap stretcher (low profile type) 000000000oooo
29 FRA46330 Stretch plate (low profile type) 000000000oooo
30 FRA46320 Block agooooo
A NHADO5000 Hex nut (M5) O0000Ooms0
B SCADO5012 Hex socket head cap screw (M5x12) 000000000M5x120
C SCAD0O5020 Hex socket head cap screw (M5x20) 0000000 ooMmsx200
D SWAK10020 Wing bolt (M10x20) O0000000M10x200
E SCADO5030 Hex socket head cap screw (M5x30) 00000000 oMmsx300
F WSADO5000  Spring lock washer (M5) 00000Mmsd
G WPADO3000 Plain washer (M3) 0000M30
H WPADO5000 Plain washer (M5) 0000Ms0
I SPADO3005 Pan head screw (phillips, M3x5) 00000000000 M3x5)
J SPDD03005 Pan head screw (phillips, M3x5) 0000000000 dM3xs)
K SGADO3005 Flat head screw (phillips, M3x5) O000O0o0000ddMm3xsd
L SPDD04010 Pan head screw (phillips, M4x10) 00000000000 M4x100
M NHCDO4000 Hex nut (M4) Oooo0oooman
N WSAD04000  Spring lock washer (M4) 00000M40
O SPDD04008 Pan head screw (phillips, M4x8) O0000000000M4ax80
P SPDD04006 Pan head screw (phillips, M4x6) 00000000000M4xe0



ELECTRICAL CONNECTION DIAGRAM ESEEH ... 30a-1

S. No. 1096004~

S. No. ~1095007

10.4inch Controll box (HDM-10400 Code: **C type)

LCD+TP unit
N

WLAN Adapter

TP-SW circuit
board

10.4
Emergency

USB-Connecter board

Controll box (HDM-07000 Code:**C type)

M B
LCD&TP unit

]

e
==

LCD-T
QIID circuit
board

CORE module

% ¢

Emergency
sw set

WLAN Ada

TP-SW circuit
pter board

USB-Connecter board

CT3

v

i LCD+TP Uni t %

10.4inch Controll box (HDM—-10400 Code:**B type)

X90 X16

1
TP-SW circuit

board

LCD-CE-MX n
clrecult ki
board <

10.4
Emergency
sw set

Controll box (HDM-07000 Code:*%B type)

board
X90 X186

TP-SW circuit
board

. [
pr——
LCD-CE-MX ™ ke
circuit ;:i

Bo4 Emergency
sw set




ELECTRICAL CONNECTION DIAGRAM

=
2 Xl

fic

=

3EQ901 303.-2

CH1

@l

Thread
cut
stor sensor

@l

Positiaon senser
circuit board

Senser relay
elreult board

\
\
\
\
\
\
\
|
\
\
\
\
\
\

——

c1s

Sansar relay
clreoult board

Position senser
circuit board

Timing circuit
board l:l ’—l—Dj Eaio)
Ch2 Engoder Bo7
Unit =G Coler change motor
hNeedle stop
sensor @ _@47 Elsiz)
Threed cut moter
Potentlometar
l?' BRAKE
Rockar solenoid
@ switen
ey e N
e |
Undar thr‘ead
steor Ew\tch OFF I8, LAN Cross Cable
thread mutor
USE Cable
WD) s
r BRER RS — b2 by PSR FRELHER 1 Final head
| Usually head or start/stop sw haed Head wlth emegency stop sw |
\ |
\ [
| TC8-7 TCT-8 | TC7-8
| Ch2 c¢lrcult board Head SW ChNe clreult board | CN2 clreult beard
‘ clreult boerd |
| (- -
\ cnal oN [ cNal GN
Jume sw Jume sw JumeswW
} clrellt boerd Séﬁr‘gsé 10 WEHEAD clroult board : clreuit board
\ 5 |
| - B
t
\ Frorﬂ nghﬂng C2T] Front Llghting EmSLEiBC¥Y§EifHEXD | Fr‘ont Llghting
| Board Board AHEAD TYPE=3HEAD | Board
| 6HEAD TYPE-3, SHEAD |
> > 8HEAD TYPE-=3, THEAD s
\ | i *
\ |
[CT & C3el-e {CiTl—e Ca1 »
SiIe] ‘Haav 5 +2av ronn] +Pav : o
\ |
\ [
} - CNB_ |CN10 CN1T o CNB CE‘D CH1T I 0 CNB_ [CNI1O CNT1
| D CNA chg CNB CN4 chg| 4 CNE | CHA ohg CNG
| cm | (CNT 1 ] | CNT ]
‘ CN3 CN7 CN3 CNT | CN3 CNT
| @ = |
‘ Detectlon Detectlon | Detectlon
\ clrouit board clrcuit board | clrcuit board
\ ] | >
—a
| G Om | -
| Jump Thread Jume | Thread Jume
| solencld catch motor solendid | catch motor solendid
[ oroag (Geg) (L Eoo) |
Thread . [(BB0 Thread . I- I Thread . -
‘ catch sefsor Clip catch sefsor Cl'p ‘ catch sehsor Clip
| solenold alendld | solendld
} polnter l:’ rolnter l:l } pelnter

BRI SRR

It differs depending on the model and the head




ELECTRICAL CONNECTION DIAGRAM E&Hi g

BED)

3EQ901 303.-3

SH

olenoid

olenoid

Keep
s

olenoid

Keep
s

olenoid

Keep @
sol

olenoid

Keep
sol

olenoid

Keeper relay
clrcult board

Keeper relay
clrcuit board

Keeper relay
clrcuit board

CN4 CN3

[ ]
[ ]

[KEP2 ®

CONTROL BOX side MAIN motor side

RS1 @Back sefty LSI
S1 senser
— Table cover

RS2 Back sefty LS2
@ S2 senser

RS3 Back sefty
@ S3 senser

RST G RS4 Back sefty
RS2 3 848)754 senser

RS3 (3

RSA 5
[Ls &
RS5 Needle sefty LS5
@ S5fenser
-—[ j
(S50 72
Powsr switch &
whin remoto OFF] OFF @l
350 104
paulisll] [nverter
(AC LINEJ 20 ALuE R slanal
- S
I—F'OWER SUFFLY BOX INVERTER LNIT _‘
| E Soeobreaty | MaIN MOTOR
| ggé EE]E i\ LTER CC-FAN Py P oy B3 400w
| s rosLe W T3 fEE ; 4 BLacr
| B18 7T LoRA VL Tao—{HHIE : WHITE
i - é N U1 o | =
e ;Jg;@ : ] o o | e
YELLEK GREEN Bl our m FS
5 I “beeav-150w & [ S @
20 |
g8 |
CIRCUIT = |
ACZ00 (10) @ PROTECTOR A g |
A250 (15 | 250 8A gl 4 |
aC240 (1@ | g 2 a 48 | mD
| MO SAY o slona! oy
! B r H o A P<E:N2 |
| : ol @
| EEESEBER [ | ¥—axis motar
| cHa [rmew |
Py |/
| H BLLE |
I "_L BROWH I I
| o |
| FOWER RELAY 2 |
| CIRCUIT EOARD 2 |
| (D |
| |
| | Z-Metor
|
|
|
|
|
|
|



ELECTRICAL CONNECTION DIAGRAM 010U OO 30a-4

oo ooboood gog 3Ev601 [0
ss El't Parts No. Parts Names Note

A03 ->27a*,27c* TP-switch board ass'y TP-SWO OO
A05 -> 26a CONT-R2 board ass'y CONT-R20 00O
AO6 -> 13a Timing detecting board ass'y ooooooooono
A07 -> 21a,23a Sensor relay board ass'y ooooooooono
A0O8 -> 21a,23a Position sensor board ass'y ooooooooono
A09 -> 16a TC 8-7 board ass'y (for 15 needle) TC8-70 0 0 (1500)
A10 -> 16a Jump switch board ass'y ooooooooooo

A10-1 ->27aa 7in MX6 module T00oMxXed oo

A10-2 ->27ca 10in MX6 module nogooMxeo oood
A1l -> 16a T-BOX-SW2 board ass'y T- BOX- sw2000
A12 -> 19a Thread detecting board ass'y ooooooono
A13 -> 1l4a Front lighting board ass'y ooooooooo
A14 -> 7Tc Keeper relay board ass'y ooooooooo
A15 -> 26b Power supply connecting board ass'y ooooooo
A16 -> 13a Detecting slit E ass'y O00000OEDO
A17 ->27aa,27calLCD-T board ass'y ooo-0oooo
A18 ->27aa,27caUSB connector board ass'y oooooooood
A21 -> 27a 7in. MX Core module roooMXoooooon
A21 -> 27c 10.4in.MX Core module lo4000MXOOOOOOO
A22 -> 27a,27c LCD-CE-MX board ass'y LCD-CE-MXO O O



ELECTRICAL CONNECTION DIAGRAM 00000 303-5

ood ooooo ggo 3Ev601 [0
ss El't Parts No. Parts Names Note

BO1 -> 27a,27aalCD unitass'y oooooooo

B02 -> 27a,27c Battery 00oooodcRr20320

BO3 -> 27a,27c Memory card ooooooo

B04 -> 27b Emergency stop switch (with cable) ooooooooooooooo

B05 -> 8a,1la,15a Photo interrupter 00ooooooo

Bo6 -> 1lla Potentiometer ass'y 00ooo0o0ooooo

B07 -> 1la Motor oopooooo

B0O8 -> 8a Motor 0O60x 80 000OOO

B09 -> 15a Pulse motor ooooooo

B10 -> 1l6a Emergency stop switch (with cable) ooooooooooooooo

B13 -> 7a Keeper solenoid ass'y oooooooood

B14 -> 26b DC Fan pDcOo OO

B15 -> 26b Power switch oooooo

B16 -> 26b Noise filter gogoooood

B17 -> 26b Circuit protector Oo0o0oooooood

B21 -> 26b Switching power supply OO0O0000000e24vsvO

B22 -> 26b Inverter oopoooo

B23 -> 6b Drive motor goooooooooowooooo

B24 -> 10a Jump solenoid ass'y oooooooooood

B25 -> 31la USB cable usB o ooono

B26 -> 31la LAN cross cable oooooooood

B27 -> 26b Pulse motor driver ooooooo

B28 -> 24a Y pulse motor Oo00ooooo

B29 -> 22a X pulse motor Oo00ooooo

B30 -> 6a Micro brake ass'y 00ooooooo

B31 -> la Brake switch oooooooo

B43 -> 28a Switch good

B44 -> 28a Motor ass'y ooooo

B45 -> 27f Back sefty S1 sensor oooooooo*oo

B46 -> 27f Back sefty S2 sensor oooooooo*oo

B47 -> 27f Back sefty S3 sensor oooooooo*oo

B48 -> 27f Back sefty S4 sensor oooooooo*oo

B49 -> 27f Needle sefty S5 sensor oooooooood

B50 -> 15b Clip drive unit oooooooood

B51 -> 27e Laser pointer ooooooooo

B55 - USB WiFi adapter (by country option) USBWiFIDODOOOOOOoooooooo

B61 -> 27c,27calCD unitass'y (10.4in) 000000104 in)

B62 -> 27d Emergency stop switch (with cable) ooooooooooooooo



ELECTRICAL CONNECTION DIAGRAM 00000 303-6

ood ooooo ggo oo
ss Elt Parts No. Parts Names Note
C01 HCR70012 HCR power cord oooooooo
C02 HCR70050 Circuit protector cord Oo0ooooooooooo
C03 HCR70030 Surge absorber cord Oo0oooooooooo
C04 HCR70062 Power switch cord ooooooooo
C05 HCR73131 Power cord ooooood
C06 HCR73640 Power supply cord PSOODO
C08 HCR70100 PMD power cord ooboooooOoog
C09 HCR72121 PD-FAN cord OO0-FANO OO
C10 HCR72141 DC power cord oopooooo
C11 -> 30a-8 Main motor (2-4) cord dooooooooooooao
C11 -> 30a-8 Main motor (X4-6) cord doooooooooooooao
C11 -> 30a-8 Main motor (X6-8) cord doooooooooooooao
C13 HCR72220 Inverter cord ooooooooo
Cl14 -> 26a OP-DC cord OP-DCO O OO
Ci16 ->27a*,27c* SW cord ooswooo
C17 -> 27a,27c BOXcord BOXO OO
C18 HCD72721 CONT cord CONTO OO
C19 -> 26a RS232C cord RS232CO 00
C20 -> 1l4a Front led cord oooooooon
C21 HCR73110 TC-S cord TC-sO OO
C22 HCR73120 TC-E cord TC-ED OO
C23 HCR72270 Emergency stop short cord Oo0o0oooooood
C24 HCR72280 Emergency stop end cord oooooooood
C25 HCR70290 Jump & Thread catch cord 0000-000000o0
C28 HCR72400 Timing cord oooooooo
C29 HCR72411 Potentiometer relay cord oooooooood
C30 HCR70421 Color cheange motor cord oooooooood
C31 HCR72430 Thread cut motor cord oooooooood
C32 HCR73073 Detection SG relay cord poscoooon
C33 HCR73062 Detection power relay cord ooPOOOOO
C34 HCR72480 Keeper relay cord ooooooooo
C36 -> 30a-8 Limit relay 1500 cord O00ooooasoodnn
C36 -> 30a-8 Limit relay 1200 cord O00ooooizo0000
C37 -> 30a-8 Limit relay 1700 cord gogdooogilvooodod
C37 -> 30a-8 Limit relay 1400 cord godoool4ooodo
C38 -> 30a-8 Limit relay 1600 cord O00ooooisocod OO
C39 HCR72650 Keeper relay (360 type) cord 000000(@6e00)000
C39 HCR72660 Keeper relay (500 type) cord 00o0oo0o(@Goon)dan



ELECTRICAL CONNECTION DIAGRAM 010D OO 30g-7

ood ooooo ggo 3ev60l [0
ss Elt Parts No. Parts Names Note

C40 HCR70711 Detection P (360 type) cord O0o0oooooo)yooo

C40 HCR70720  Detection P (500 type) cord 0O0O00O000O00)ooo

C41 HCR73091 Detection SG (360 type) cord goscoOoooooooo

C41 HCR73100 Detection SG (500 type) cord goscoOoooooooo

C42 HCR72770 Keeper 55 cord ooooooooo

C43 -> 30a-8 Keeper 90 cord ooooooooo

C43 -> 30a-8 Keeper 105 cord oooooooood

C44 HCR73290 TC switch cord oooooooon

C45 HCB72150 TC relay cord ooooooo

C47 HCR72331 L sensor cord oooooooo

C48 HCD72690 UDC cable ubcooooogo

C49 HCR73080 LED relay cord LEDODO OO0

C51 HCD72430 Limit relay (680) cord oooooooooood

C52 HCD72420 Limit relay (480) cord oo0oOooooboooo

C53 HCD72410 Limit relay (280) cord 0ooooooooooo

C54 HCR72110 Earth cord oooooo

C55 HCR73142 RK-PMD cord goooooood

C56 -> 30a-38 Y motor (2-6) cord Oo0o0oo@oo)yooo

C56 -> 30a-8 Y motor (X6-8) cord doooooxooooooo

C57 HCR73180 RK-X motor cord RK-XOOOOOOO

C58 HCR73171 RK-X drive cord RK-XOOOOOOO

C59 HCR73131 Power cord ooooood

Ccé0 -> 30a-38 Brake (2 - 4) cord ooooE- 9000

Ccé0 -> 30a-38 Brake (X4 - 6) cord O000X4- 6)000

cé0 -> 30a-38 Brake (X6 - 8) cord 0000 Xe- 800

C69 ->27aa,27acBOX cable BOXO OO

C70 HCD72540 USB relay cable usBO OoonO

C711 > 27f Sensor relay (2-4) cord oo0oOOo0ooOooooboon

C711 -> 27f Sensor relay (X4-6) cord o0oO0o0ooOOooooboooo

C711 -> 27f Sensor relay (X6-8) cord O000oooooooooooo

C72 -> 27f Needle sens. relay (2-4) cord oooooooo@E-4oon

C72 -> 27f Needle sens. relay (X4-6) cord 00000000 MX4-6)000

C72 -> 27f Needle sens. relay (X6-8) cord 00000000 (Xe-8)d 00



ELECTRICAL CONNECTION DIAGRAM 0O 0O 0OOO

30a-8

El't 000
PARTS NAMES

goo

Cl1

HCR70902
Main motor (2-4) cord
0ooooO0E-4)000

HCR70912
Main motor (X4-6) cord
00000ox4-6)000

HCR70922
Main motor (X6-8) cord
000o0ooxe-8)000

1502

1504

MODEL X1504

RN 1506

X1506

1508

3ER330

El't 000
PARTS NAMES

C36

C37

HCR71150
Limit relay cross 1500 cor

HCR71160
Limit relay cross 1200 cor

HCR71190
Limit relay cross 1700 cor

HCR71170
Limit relay cross 1400 corc

00 |pPocCoooOoO0OD1500000 ([000D0000001200000 |0000000001700000 |(000C0000001400000
1502 - 1 - 1
1504 1 - 1 -
MODEL X1504 - 1 - 1
RN 1506 1 - 1 -
X1506 - 1 - 1
1508 1 - 1 -
Elt O OO C38 C43
PARTS NAMES |HCR71180 HCR72780 HCR72790

goo

Limit relay cross 1600 cor
0000000001600000

Keeper 90 cord
00o0ooooooo

Keeper 105 cord
0000000000

1502

1504

MODEL X1504

RN 1506

X1506

1508

El't 000
PARTS NAMES

goo

C56

HCR73151
Y motor (2-6) cord
RK-YOODODO@ODO)IOO

HCR73161
Y motor (X6-8) cord
RK-YOOOOXOODD)YOODDO

1502

1504

MODEL X1504

RN 1506

R

X1506

1508




ELECTRICAL CONNECTION DIAGRAM [ [J [ [ 30a-9

3EQ901

El't 000 C60
PARTS NAMES |HCR70850 HCR70860 HCR70870
Brake (2-4) cord Brake (X4-6) cord Brake (X6-8) cord
000 |ooooE-eooo 0000 (X4-6)000 0000 (Xe-8)0 00

1502 1 - _
1504 1 - _
MODEL|  X1504 - 1 _
o0 1506 - 1 _
X1506 - _
1508 - - 1







ACCESSORIES 1

wn 31a-1




ACCESSORIES 1 D00 [J

31a-1

oo ooooo ggo 3EV601 OO
Ass'y El't Parts No. Parts Names Note
1 MPZz05470 Tool box oono
2 HCB53060 Machine oil gooo
3 MPZ05780 Oiler gooo
4 EPZ00753  USBcable usBO OO0 ~ 1095007
5 MPZ02890 5mm wrench O00000mm
7 EPZ01260  LAN cross cable 0000000000 ~ 1095007
8 HCB55531 Shipping collar (for transportation) O0000ooooooooo
9 HCR55510 Shipping block A (for transportation) 0O0000oooooooooon
10 HCR55520 Shipping block B (for transportation) 0O0000oooooooooon
12 -> 7a Bobbin oono
13 M0404342 Needle height gauge oooooon
14 -> 1l4a Needle (#11) O 0O#110
15 M0412382 Thread holding rubber oooooon
16 -> l4a Screw for needle holder C oooooo
17 -> 19a Thread stand felt (80mm) 00000®800
19 HCM41145 PTA-12-360 PTA-12-360
19 HCM41185 PTA-15-360 PTA-15-360
19 HCM41225 PTA-18-360 PTA-18-360
20 FRA40542 WS-42440-500 WS-42440-500
21 FRA40093 PTA-32320-360 PTA-32320-360
22 HCB53011 #2 (+) Screwdriver oo@)ooooo
23 HCB53020 2 mm (-) Screwdriver (D)o oooooboo
24 HCD53030 #2 (-) Screwdriver oo@)ooooo
25 HCD53040 3 mm hexagonal driver Ooooobooooo
26 MPZ05830 Off set screwdriver ooooooooog
27 HCB53070 Brush ooooo
28 MPZ00490 Sandpaper #800 O00ooooooo
30 HCR20091 Guide wire ooooo
31 EPK01140 Clamp filter goooooooo
32 HCD29530 Stylus oooog
A SPHK05010 Pan head screw (combination, M5x10) 0000000000 M5x100
B SSAA04006 Hex socket set screw (M4x6) 000000000 dMaxed



ACCESSORIES 2 (OPTION) CDL101 31b'1




ACCESSORIES 2 (OPTION) 000 O(0OD0DODO)

oo ooooo aoo DAOr31 OO
Ass'y ElI't Parts No. Parts Names Note

4 FRA40502 Preparatory table ass'y (for PTA-32320) O0000000PTA-323200 O

5 FRA40431 Holding plate F (for WS-42440) 000000WS-424400 O

6 FRA40511 Holding plate | (for WS-42440) 000000WS-424400 O

7 FRA40371 Preparatory table A oooa

8 FRA40330 Clip oooooo

9 FRA40381 Holding plate A (for PTA-32320) O000000PTA-323200 O
10 FRA40451 Holding plate H (for PTA-32320) O000000PTA-323200 O
11 FRA40351 Round holding plate A 0ooooo
12 FRA40361 Round holding plate B 0ooooo
13 MD442350 Holder cushion oooooooood
14 FRA40311 Guide plate oono
15 FRA40300 Guide bar ooo
16 FRA40341 Base aa
17 FRA40320 Support plate oood

A SPCB05020 Pan head screw (Phillips, M5x20) O000000000dOMsx200

B SPCB05040 Pan head screw (Phillips, M5x40) O000000000OMsx400

C WPABO5000 Plain washer (M5) 0000Ms50

D NWAB05000  Wing nut (M5) 0DO00000O0Ms0

E SMADO3010 Pan head tapping screw (Phillips, M3x10) 000000000 o0ooomMm3xiod
F SKAK5A032 Round head wood screw (Phillips, 5.1x32 00000000005.1x320

31b-1



LappyJapan

HappydJapan Inc.

HEAD OFFICE  3-3515, Tachiyagawa, Yamagata-city, 990-2251, Japan
Phone: +81-23-686-2272 Fax: +81-23-686-2243

TOKYO OFFICE 2-9-5, Taito, Taito-Ku, Tokyo 110-0016, Japan
Phone: +81-3-3834-0711 Fax: +81-3-3835-8917

£appyJapan

N =L WA wielV A AN

gboood 0990-22510 0000000003515
TEL 023-686-2272(00) FAX 023-686-2243

obooog gilio-oo6e0 00O ODOODOOOOSDODO
TEL 03-3834-0711 FAX 03-3835-8917

OA01



	0a-1  INDEX
	0a-3  EXPLANATION OF LIST
	1a-1  FRAME 1
	1b-1  FRAME 2
	2a-1  FRAME (PARTS BY MODEL)
	4a-1  TABLE 1
	4b-1  TABLE 2
	5a-1  TABLE  3 (PARTS BY MODEL)
	5b-1  TABLE  4 (PARTS BY MODEL)
	6a-1  TRANSMISSION UNIT 1 
	6b-1  TRANSMISSION UNIT 2
	7a-1  BED 1
	7b-1  BED 2
	7c-1  BED 3
	8a-1  THREAD CUTTING DRIVER 
	9a-1  THREAD CUTTING DRIVER (PARTS BY MODEL)
	10a  FIXED HEAD
	10a-1  FIXED HEAD
	10a-2  FIXED HEAD

	11a-1  NEEDLE BAR CHANGE UNIT
	12a-1  NEEDLE BAR CHANGE UNIT (PARTS BY MODEL)
	13a-1  TIMING DETECTING UNIT
	14a  MOVING HEAD 1
	14a-1  MOVING HEAD 1
	14a-2  MOVING HEAD 1

	14b-1  MOVING HEAD 2
	15a-1  THREAD CATCHER 1
	15b-1  THREAD CATCHER 2
	16a-1  THREAD TENSION 1
	17a-1  THREAD TENSION 2
	19a-1  THREAD STAND
	20a-1  THREAD STAND 1(PARTS BY MODEL)
	21a  X CARRIAGE 1
	21a-1  X CARRIAGE 1
	21a-2  X CARRIAGE 1

	22a-1  X CARRIAGE (PARTS BY MODEL)
	23a  Y CARRIAGE 1
	23a-1  Y CARRIAGE 1
	23a-2  Y CARRIAGE 1

	24a-1  Y CARRIAGE (PARTS BY MODEL)
	26a-1  ELECTRIC PARTS 1
	26b-1  ELECTRIC PARTS 2
	27a-1  CONTROL BOX 1
	27aa-1  CONTROL BOX 1
	27b-1  CONTROL BOX 2
	27c-1  CONTROL BOX (10.4 in) 1
	27ca-1  CONTROL BOX (10.4 in) 1
	27d-1  CONTROL BOX (10.4 in) 2
	27e-1  LASER POINTER
	27f-1  SAFETY SENSOR
	28a-1  BOBBIN WINDER
	29a-1 CAP FRAME (DRIVE FRAME)
	29b-1  CAP FRAME (HOLD FRAME)
	29c-1  CAP FRAME (CAP STRETCHER)
	30a-1  ELECTRICAL CONNECTION DIAGRAM
	31a-1  ACCESSORIES 1
	31b-1  ACCESSORIES 2



